FiG ... NUMBER

4A
A
GA
4A,
4A

4A
aA

4A
4A
4A

g

3

MPC

BARY

ENGINES
5.4000A FAN

%4015 - PULLEY AND HUB ASSY., FAN

5122868
5122869
5122870
5126241
5126242
5126502
5132801
5170456
5148441

PULLEY ASSY. .0\ttt
PULLEY ASSY. ..ot
PULLEY ASSY. .ot
A PULLEY ASSY. . ..\t
B PULLEY ASSY. ..o
PULLEY ASSY. ...\
PULLEY ASSY. _ .ol
FPULLEY ASSY. ..o
PULLEY ASSY. . oo,
# NOT SERVICED. SHOWN FOR
COMPONENT REFERENCE ONLY,

5.4090 - BRACKET, FAN SHAFT

5116477
5126203
5126501
5133063
5140234

BRACKET .. ... e
FBRACKET ... .. i i i e

BRACKEY ... . i e
BRACKET .. ... . i i i
BRACKET ... ... . i
# NOT SERVICED, SHOWN FOR

COMPONENT REFERENCE ONLY. REFER

TC 54015 IN TYPE FOR ASSY.

REPLACEMENT,

54100 - SHAFT, FAN

205619
8908141

A SHAFT ASSY. INCLUDES BEARINGS.

*FSHAFTASSY. . ...
SHAFTASSY.. ... ... ... ... . ... ..... . ...
* NOYT SERVICED, FOR SERVICE USE
B822500 BEARING ASSY.

£.4238 - HUB, FAN

5148420
5116483
5118191

PULLEY, 430" DIA (2 GROOVES) ... ..., . ...
PULLEY, 538" DIA {2 GROOVES) ... .........
PULLEY, 6.34" [HA {2 GROOVES} ... ........,
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L WFiS L NUMBER

44
4A
44
4A
4A

4A
sA

4A
4A
44
4A
4A
A
4A

& 3

MPC

PARY

54015

5170472
5123279
5123338
5125116
5129637
5137478
5134458
53140750

5.4090

5140234
5123197
5126501
5134503
5140845

54100

905619
954604

54235

5112162
5123852
8121226
5125114
5148420
B137517
5134230

ENGINES

5.4000A FAN

- PULLEY AND HUB ASSY. FAN

PULLEY ASBY. ... ... . i
PULLEY ASSY, ... .. i i i
PULLEY ASBY, ... .. .. i
PULLEY ASSY. ... . ... iiiiiia s
PULLEY ASBY. ... ... .. e
PULLEY ABSBY. . ... .. . i
PULLEY ASSY. ... . o
PULLEY ABSY. .. .. .. e
* NOT SERVICED, SHOWN FOR
COMPGNENT REFERENCE ONLY.

* K X %%

- BRACKET, FAN SHAFY

BRACKETY

* BRACKEY
BRACKET
BRACKET
BRACKEY .. ... . i i
* OBSOLETE.

SHAFT, FAN
A SHAFT ASSY. INCLUDES BEARING.

% SHAFT ASSY. . ... .
SHAFT ASSY. .. ... . .. . . i iiiainnn
% NOT SERVICED, FOR SERVICE USE

B822800 BEARING ASSY.

- PULLEY, FAN

+ PULLEY, 33.16" DiA. {2 GROOVES)
PULLEY, 4.30" DIA. {2 GROOVES)

+ PULLEY, 4,407 A {1 GROOVE) . ............

-+ PULLEY, 4.40" DIA. {2 GROOVES)
PULLEY, 4.30" DIA. {2 GROOVES)
PULLEY, 4.30" DiA. {2 GROOVES)
PULLEY, 6.34" DiA. {2 GROOVES)
+ OBSOLETE.

NOV., 1981
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DETROIT DIESEL

SLEROLUMN L L
K M
F M J L
1
1
1
1
1
1
111411




BETROIT

PART

GFIG L NUMBER L.

4C

4A
44

4B
4A

4C

4C
4C

540156

5131207
5131208
5131209
5131210
5131211
5132421
5182786
5136886
5139641

5.4080

5196863
5100201
512767
5116477
186725
103343
103323

54100

5162783
905618
807278
308002
103385
142534
5130823
122797

54110

89416132
7480630
7451373
7483077
5131085
5133467
5133466

DIESEL
5.40G0A EAN

- PULLEY AND HUB ASSY, FAN

PULLEY ASSBY. ... .. . e
PULEEY ABSY. . ... i i aas
PULLEY ASSY. . ... i i e
PULLEY ASSY. .. ... ... o i
PULLEY ABSY. . ... . e
PULLEY ASSBY. .. .. ... i
* PULLEY ASSY. ... .. i

PULLEY ASSY, .. ... . i isiiira
*PULLEY ASSY, . ... . i
* NOT SERVICED, SHOWN FOR

COMPONENT REFERENCE ONLY.

HOE B ENE

- BRACKETY, FAN SHAFY

* BRACKET (INCLUDES SHAET & RETAINER ... ..
@ BRACKETY {(W/INTEGRAL SHAFT) (5.4100) ... ...
*BRACKET ... . . . e
BRACKET .............vuuunvnona, riaes
BOLY, $/2"93X1 1/2°{12.8001) ............
WASHER, 1/27(12.8180) . .................
LOCKWASHER, 1/2" {12.8200) . .............
* OBSOLETE
& NOT SERVICED, REFER YO 5.4018 IN
TYPE FOR ASSY. REPLACEMENT

~ SHAFT, FAN

¥ OBHAET L. i
@ SHAFT INCLUDES BEARING) ... .............
BEARINGONNER} .. ........ ... e aaeea
BEARING{OUTER} ...................cuua,
PIN, 1/8°X1 1/4" COTTER{12.92803 . ........
* PiN, 5/16°X1 3/4" GROOVE {12.9270} .......
* NUT, 1/2°208LO0TTED ... ... ...
NUT, 6/8%-18 SLOTTED (2.9130) ...........
* OBSOLETE
@& NOT SERVICED, FOR SERVICE LISE
B822600 BEARING ASSY.

- BEARING, FAN SHAFY

BEARING ASSY. {FRONTY . ...........veu....
BEARING (HEAR) .. .. ...........c0ooveriir,
* BEARING (REAR) . .. ......ovrnennnrnnnns
* BEARING (FRONT} .. ... .00
SHIMLO1B"} oo e,
* SHIMLOOB™} oottt
*SHIMLOIO™ .

5 3
ALY iy £
B D] (¥
1
1
1
1
1
1
3
A REEEEER
2
2
2
1
1
1
1
111171
£ 20 20 IR I N B I
IR ERERER
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WFIG . NUMBER

4C
4C
4C

4C

4C
4C
4L
4C
4C
4C

5

3

MPC

PART

54110

5131124
5131205
5131206

5.4140

5130822
5131123
9408060
274746

5188194

54150

5108219
£100408
5127118

54170

5131122
5133370

54180

5144798
5107293
8103882

5.4238

5130029
5127042
5136620
5108639
5100208
5100209
51068233
5139738

ENGINES

5.4000A  FAN

- BEARING, FAN SHAFT
[CONT'DY

SHIM {015")
SHIM (020)
SHIM (025"}
* OBSOLETE

- RETAINER, FAN SHAFT BEARING

WASHER, 33/64" X 1 1/16" X 1/8"
WABSHESR, 33/64° X1 /2" X 327 ... ........
BOLT, 1/2720X1 1/2” LOCK (12,8001}
RING, LOCK {54238 .. ... ................
RING, SNAP (1.35071.D)

- SEAL, FAN SHAFY

* OBSOLEYE

. SPACER, FAN SHAFT BEARING

SPACER
*SPACER ... e
* OBSOLETE

- CAPF AND SPACER, FAN HUB

CAP (PULLEY)
CAP [PULLEY)
CAP {PULLEY)

- PULLEY, FAN
@ PULLEY, 4.90" DIA. (2 GROOVES) .. ....... ...
* PULLEY, 6,38 DIA. {2 GROOVES)
PULLEY, 5.38" DIA. {2 GROOVES}
PULLEY, 5.68" DA, {2 GROOVES)
= PULLEY, 6.25" DIA. {2 GROOVES)
# PULLEY, 7.50" DIA. {2 GROOVES} ... ... ......
? PULLEY (MUB) 7.50" DIA. (3 GROOVES)
@ PULLEY, 6.25" DIA. {POLY. V GROOVES)

NOV., 1981
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DETROIT BILESEL
54000A FAN

PART
CFHG L O NUMBER L. NAME AND DESCRIFTION

5.4235 - PULLEY, FAN
{CONTDY

4C 5100210 @ PULLEY, 9.758" DIA. {2 GROOVES)
= NOT SERVICED, USE (1) EACH
5101000 PULLEY, 51008168 CAP,
455322 FITTING AND 8451010
FITTING.

# NOT SERVICED, USE {1} EACH
5100919 PULLEY, 5100818 CAP,
455322 FITYING AND 9411010
FITTING.

* OBSOLETE

@ NOT SERVICED, REFER TO 5.4015
TYPE FOR ASSY. REPLACEMENT,

7 NOT SERVICED, USE 51039867,

NOV,, 1881

N

PAGE C 3 OF 5.4000A

COPYRIGHT 1881 GENERAL MOTURS CORPORATION

MPL ENGINES




CWRIG L NUMBER

ac
ac
ac

4c
ac

CDETRO!T BIESEL

PART

5.4015

5145534
5145535
51470885
5147082
53147084
5100984
5100885
5147083
51008988
5165127

5.4080

5103381
5146864
5146867
5100201

5146865

54110

7450630
5415132
5131095
5131124
5131205
51312086

5.4140
5131122
5131123
3409060

54150

5108219
5160408

* 4

5.4000A FAN

PULLEY AND HUB ASSY., FAN

PULLEY ASSY. .. ... .
PULLEY ABSY. .. ... .. . .. ..
PULLEY ASSY. . ... ... .
PULLEY ASSY. . . .
PULLEY ASSY. ... ... . . o
PULLEY ASSY. . ... ... .. i
PULLEY ABSY. . ... ... ... .
PULLEY ABSY. ... ... . . et
PULLEY ASSY. . ... ... .
PULLEY ASSY. . .. .. . .
* NOT SERVICED, SHOWN FOR
COMPONENT REFERENCE ONLY.

BRACKEY, FAN SHAFT

BRACKET ... s
BRACKET ..t
BRACKET ...t
BRACKET {INCLUDES INTERGAL SHAFT)
BATOOL .o
BRACKET . ..t
* NOT SERVICED, REEER Y0 5.4015 IN
TYPE FOR ASSY. REPLACEMENT.
+ OBSOLETE.

BEARING, FAN SHAFT

5
AT PRTREES e
B D
1
H
3
H
3
1A
T
t
1]t I

BEARING ... ...\,
BEARING ASSY. .. ... .. i
RETAINER, GREASE ................ ......
SHIM LB .. .
SHIM {207} .. oo
SHIML25") .

RETAINER, FAN SHAFT BEARING
SPACER, BEARING (5. 43700 .. ..............

WASHER, 33/64" X1 1/72"X.32" ... .. .....
BOLT, 1/2"-20X1 1/2" LOCK {12.300%) .. .....

SEAL, FAN SHAFT

MARCH, 1883 PAGE D

ek
—

— =2
Y
—

ARTARIARI AR AR
ARIAR]AR|AR| AR
ARFARIARTAR|AR

LI R O A I O
(A EREREERER
I R O I O I
1

11 viP11]1

1 OF 540004

COPYRIGHT 1983 GENERAL MOTORS CORPORATION

3 M PO
COLUMN .. .|
i
E H
1
H
1
1
t 1 1
3
1131141
tp1r g
1
ARIAR] AR} AR
AR ARTAR] AR
ARIAR[ AR AR
P11 %11
TP YV
LI BRI A A |
1§ 1

ENGINES

AR
AR
AR

-




FIG _. . NUMBER

c
ic
1C
1c
e

CETRGOG!T DIESEL § 3

PART

5.41B0 -

5307293
5100815
£144798
ABS322

5.4235 -

5109639
5145376
5101000
5100919 +*
5100980 »
5103347
191758

5.4000A FAN

CAP AND SPACER, FAN HUB

CAPPULLEY) .. ... . . i 1t 14i111
CAP W/ 1/B" PIPETHREAD) .. . ............. 1
CAPIPULLEY) . ........ ... i i
FITFING, LUBE RELIEF {12.88405 .. ... ........ 1

PULLEY, FAN

PULLEY, 5.68" DIA. {2 GROOVES) .. .......... 1 ]
PULLEY, 4.30" DIA {2 GROOVES} . ........... 11 1
PULLEY, 6.257 DIA, {2 GROOVES)
FULLEY, 7.80" DIA. {2 GROOVES}
PULLEY, 7.50* DIA. (3 GROOVES)
PULLEY, 4.50" DIA. {2 GROOVES) _
FITTING, 1787 LUBE {STRAIGHT)

(1285401 . ... 1
* NOT SERVICED, REFER TO 5.4015 IN

TYPE FOR ASSY. REPLACEMENT.

NOV., 1981 PAGE B 2 OF £.4000A
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5 3 MPC ENGINES

5.4000A FAN

PART
RGO NUMBER oL L NAME AND DESCRIPTION ... ... ..

54015 - PULLEY AND HUB ASSY. FAN
5103345 PULLEY ASSY. .. ... i
5103347 PULLEY ASSY. ... ... . .
5103418 PULLEY ASSY. .. ... .
5103512 PULLEY ASSY, ... ... .. i
5103594 PULLEY ASSY. . ... ... . L
5103346 PULLEY ASSY. .. ... ... .. i
5103349 PULLEY ASBSY. .. .. .. ... ... . . ...
5103352 PULLEY ABSY. .. ... ... . o,
5149517 PULLEY ABSY. ... ... i
5103350 PULLEY ASSBY. ... .. i
8921168 PLULLEY ABSY. L. .. i i
5104361 PULLEY ABSY. .. . e

£.4090 . BRACKEY, FAN SHAFT
5103370 +BRACKET ... . ... . ... . i
5103381 BRACKEY ... .. e,
§140845 BRACKET ... .. ... . . . . .,

+ NOT SERVICED, FOR SEAVICE USE
5102381 AND T4555896.

5.4100 . SHAFT, FAN
905619 4+ BHAFTASSY. .. ...
5102381 SHAFY . . e
5100833 SHAFT .. e e

+ NOT SERVICED. FOR SERVICE USE
8822500 BEARING ASSY.

54110 - BEARING, FAN SHAFY
7450630 BEARING .......... .. . ... .. i
9415132 BEARING ASSY. .. ... ... ... .. ... ... ..., .
7455596 BEARING .. ... ... ... .
903206 BEARING ........ ... ... . .. i,
5131095 RETAINER, GREASE ... ... ... ...........
5131124 SHIM LB e
5131205 SHIMA{20" .. ... e
5131206 SHIML28") ..

5.4140 - RETAINER, FAN SHAFY BEARING
5131122 SPACER, BEARING {5.4170) ................
5104317 WASHER, 2.22" 0D {54235}, ..............
5131123 WASHER, 33/847X1 1/2"°X32" .............
8422755 BING, BEVELED SNAP .. ... ... ... ..........
2409060 BOLY, v/2°.20X1 1/2° LOCK {12.8001} ... . ...

5.4150 - SEAL, FAN SHAFT
5100408 SEAL{FELTY .
5163951 SEAL e
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Fi

s lsizizizizivisieietsiels

DETROIY DIESEL 5 3
5.4000A FAN
BART A GV iETT
G .. NUMBER . ........... NAME AND DESCRIPTION ... ... ...
] R F
5.4180 - CAP AND SPACER, FAN HURB
5160880 CAP{PULLEY} .. ... ... ... ... ... . ... ... HE A 11
5107293 CAP{PULLEY) .. ... i i
$144798 CAP e 1
5100915 CAP (W/1L/B" PIPETHREAD) ........ ... ......
5100914 CAPIDUSTY .
455322 FITTING, LUBE RELIEF (12,9540} .. ........ ... 15311 if
5.423% - HUB, FAN
6103371 PULLEY, B26" DIA (2 GROOVESY ....... ..... 1
5103373 PULLEY, 4.80" DIA, {2 GROOVES) ... ..., .. 1
5103456 PULLEY, 6.28” DIA {POLY. V GROOVES} . ... .. 1
5109639 PULLEY. 568" DIA. (2 GROOVES) ... ......... 1
5104329 PULLEY, 780" DIA {3 GROOVES) ....... ..... 1
5103372 PULLEY, 7.507 DA {2 GROOVES) .......... .. 1
5103374 PULLEY, 8.75" DIA (2 GROOVES) . ... ... . ...
5145376 PULLEY, 4,30" DIA. {2 GROOVES} ............
5116483 PULLEY, 5.38" [MA, (2 GROOVES) ............
5103378 PULLEY, 538" DIA {2 GROOVES} ............
5161600 PULLEY, 6.26" DA, {2 GROOVES} ............
5104328 PULLEY, B.25" DIA {3 GROOVES) ...........
191758 FITTING, 1/8" LUBE (12.8840} ... ........... 15341 11
NGV, 1984 PAGE E 2 OF 5.4000A
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DETROETY

PARTY

CBG oL NUMBER .

5.4560

5108922
5140955

5.45680 .

5198100
5198101
5108463
443603
179816
186625
120392
120393
103318
103320
5170058
120375

D1ESEL
5.40008 FAN SHROUD

- SHROUD, FAN

SHROUD ASSY. . ... ... ... .. ... ... ...
SHROUD ASSY. .. ... e

GUARTD, FAN

GUARD ... ... e
GUARDASSY. ... . ... . e
BOLY, 1/4"-20X3/47 (129009 ..............
BOLT, 5/16"-18X3/47 129001} .......... ..
BOLT, B/16"-18X7/8" {128004 ....... ... ..
WASHER, 9/32" (12,9190 ....... ... ......
WASHER, 11/32" (1298180} ................
LOCKWASHER, 1/4" (128200} ....... ... ...
LOCKWASHER, 5/18" {12.9200} .............
NUT, 1/4" SPEED ... ... ... . o
NUT, 1/747-20412.8120) . ... ...............

NGOV, 1984 PAGE
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DETARAONG1IY DIESEL E3 MPC ENGINES
5 50004 HEAT EXCHANGER OR KEEL COOLING

..................... TYPES .. e
PART 2 2 3 3
FiG . NUMBER .. .. ... .. ... NAME AND DESCRIPTION ......... 9|29 9i3{013]0(3}113
1t119!4]9 Gli1:01i41014}1
3 [+] 3 5 8
55001 . TANK, EXPANSION
AB  B125027 TANK, 2.3,4.8V83 .. ... ... .. IR RS RN EREEERE K 1
[ 5126347 TANK, 283 . ... .. .. ... R ty1 1
113175 PLUG, 1/8" PIPE BRASS (12.8850) . ... ... .... 22121 2v 22212 2
112304 PLUG, 3797 PIPE BRASS {12888y . ... ....... 111
5115214 PLUG, I/2"PIPE12.88800 ... .. ... ...... 1 1Th 1] ¢1 1] 9971 1
c 5111798 PLUG, 17 PIPE (12,8550} .. .........0ucveunn. il
5127034 PLUG, T /B " DIACUP .. .. o 1
5109157 PLUG, 1 14" DHACUP . . ... .. e LR 20 N I A T N O B N B | 1
c 103196 STUD, 3/87.16-24X1 9/16" (12.8117) .. ... ... 4)1afa
5150023 COVER mgA? EXCHANGER WATER HOLE)
CLIGBOY oot 119
5118357 GASKET {HEAT EXCHANGER WATER
MOLE COVERMII0TO .., . oot 111
188818 BOLT, B/16"-1BXEB/8" 12,9000 . .......... 212
103320 LOCKWASHER, 5/167 {12.8200) ............ 212
£.5003 . CORE, HEAT EXCHANGER
AB  8%509553 CORE. 3.4.6VE3 ... .. ... i, 111 BERE! 1 1
C 8529617 CORE ASSY.. 2.53 {INCLUDES
ELECTRODE) . ... i 1 i
5.5010 - ELECTRODE, HEAT EXCHANGER
8B 15850 ELECTRODE ASSY., 3, 4, 8VE3
GNCLUDES 3 3/8" ELECTROBE) . .......... 1 H % $1 4 t 1
AB 8515851 ELECTRODE, 3, 4. 8VB3 (3 378" L) . ... ... ., 3 1 4 111 t 1
A8 8517473 ELECTRODE ASSY.. 2. 3, 4.53 INCLUDES
11/4* BLECTRODE) ... ... ... .. .0vu.. ... 1] 119 111 1
AB 2617474 ELECTRODE, 2, 3. 453 (1 1/4" L) ........... 1 i 1 11 4
5.50285 - RETAINER, HEAT EXCHANGER SEAL
AB  S167768 AETAINER, 3,48VE3 ... ... ................ 111 1111y 1 1
5.5026 . SEAL. HEAT EXCHANGER
Ag 5167748 SEAL 24.8VE3 ... 212 21212 2 2
5.5027 - GLAND, HEAT £XCHANGER SEAL
RETAINER
AB 51677485 GLAND, 3.8.8VB3 .. .. ... I 11111 1 1

NOV., 1879 PAGE 1 OF  B.SQ00A
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& 3 M P C ENGINES DETROI!T DIESEL
5.5000A HEAT EXCHANGER OR KEEL COOLING

.................... TYPES .
PART ) 3 3 3
CFG L NUMBER L. NAME AND DESCRIPTION ......... 312:i9(2: 9 ci370 1] 3
1{9i4|9 0il1ji0ialoia]
B Q 3 a
5.503C . COVER, MEAT EXCHANGER
6A.8 51468278 COVER, 3,4 6VEI(NLETY .. ... ... ... ..... 111 1§ 1§ 4 1 1
HAB 5167741 COVER, JAGVEIUTLETY L .. ... .. . ... 111 1513 3 1 1
6A.B 5186978 COVER, 4 8VE3 (BLANKY .. ... .............. 1 1
BA.8 5121893 COVER, 4 BVSI UNLETHS.5440) ... ..... .. .. $
#A,8 51256585 COVER.ABVEIMEAR) ... ... ... ... ... 1 1
6A 5127028 COVER, 2-8B3 . . . .. ... 2
5117674 COVER, 4 8VBIUNLET .. ... .. ... ... ..... H
1636847 DRAINCOCK, 1747 {12.8810) ............... 141 111 1 1
113175 PLOUG, 1/8" PIPE (12,8550 . .. .. ... ... ... 212 21212 2 2
112578 BLUG, 176" PIPE (12.86580) . ... ........... 114 11111 3 1
113177 PLUG, 3/4" PIPE BRASS {12.9550% . ..., ... ... t 11 111 1
1868626 BOLT, 5/16°-18XT7/8" {12.900% . ........... 2 2
179819 SOLT, 5/16°-18X1 1/8° {12.900% ........... 108110120 105 10810120110 10
179826 BOLT, 857167 18X2° (12,8001 ........... ... 10 10 i0Q 10 10
179839 BOLT, 3/8*-18X1° (12,8001 . .......... ..., 4
103320 LOCKWASHER, 5/167 (12,9200 ... ........ ARIARIARTARIAR] AR AR| AR AR
103321 LOCKWASHER, 378" (1282000 .. ............ 4
117048 NUT, 3/8™-24 (12,9880 ... .. ... . ... ... 4
55050 - GASKET, HEAT EXCHANGER
6A.B 5167764 GASKET, 3.46V583 ... .. ... ... 313 313123 3 3
6A.8 5167764 GASKET, 4,8VB3 ... ... . ... . .. . . 2 Z
A8 51192086 GASKET. 4. 6VEI 61110V . ... ... ... . .. ... 1 1
&6C 5156147 GASKET, 2-83 . ... ... e 1§11
BA 5127082 GASKET, 283 .. ... ... 2
5.8070 - BRACKET, HEAT EXCHANGER MOUNTING
SA 5119158 BRACKET, UPPER 3.4-83 ... ... ... .......... 1+ ] syt 1 3
5124944 * BRACKET, LOWER 3,453 ... ........ ....... 11141818t 1 1
51285212 + BRACKEYT. UPPER BVEI .. .. ... ... ... .. .... 111
5125213 -~ BRACKET. LOWER SVE3 . . ... .. ... ......... 11
5124988 .- SUPRPORT, 2.83 . . ... ... 1§14t
5150744 STUD (B/16°-18-24X1 1/4"115.1020) ... ... .. 6§i816
B186406 £ SPACER | .. ... ... 2izi2izi2 2
454AB12 BOLY, 3/8°-18X7/8" (12,8001 ............. 2
188619 BOLT, 3/8"-18X1 /8" (12,8061 ... ...... .. 414147414 4 4
1868679 BOLT, 3/87-16X1 1/47 (129001 ............ 232 21l z]2
4BAS08 * BOLT, 3/87-16X1 1/2° (12,8080 .. ..., ...... 2
4548173 = BOLT, 3/8%16X1 7/87 (12,9000 . ... ... .. .. 2] 2 212 2
106288 * BOLT, 3/8"16X2 1747 {12,800 .. _......... 212121212 2
465537 # 80OLT, 3/8718X47 (129000 ... ... ... ... ... 23231232312 2
168288 BOLY, 3/8°-24X2 1/4° {12800 .. .. ... ..... 2
103320 LOCKWASHER, 8/16* 112.9200) ............ g: 6
103321 LOCKWASHER, 3/8° {12.9200Y . ............. AR
114493 NUT, B/18".24 (1291208 .. ... ... ... ..... 8§18
NOV., 1878 PAGE 2 OF 5.5000A
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DETRC:T DIESEL 5§53 MPC ENGINES
5.53000A  HEAT EXCHANGER OR XEEL COOLING

.................... TYPES ..
PART 2 2 2 3
FiG .. NUMBER ... ......... NAME AND DESCRIFTION ......... alzlojizio|sjoi3lojsiils
1j9{4fai9{oit1ioiajoiain1
3 5 3 5 a8
5.5070 - BRACKET, HEAT EXCHANGER MOUNTING
{CONT'D}
117049 NUT, 3/8°-24 {12.8120) ... ...\ ieirenn.. 2
* THRY 3D-268, 4D-644.
- OBSOLETE.
£ EEFECTIVE WITH 3D.269, 4D-645.
5.5080 - GASKET, HEAT EXCHANGER MOUNTING
BRACKET
A 1168212  GASKET, 3,4.6V53 (BRACKET TO TANK) ... .... rbalajebaleiafn 1
A 118242  GASKET, 3.4.53 (BRACKET TO HEAD)
(1.2084) ... 111 111 1 3
A 5175882 * GASKET, 3,4-53 {SPACER TO £RONT
COVER (4.4115) . ... ..o, 212721292 2
= EFFECTIVE WITH 3D.269, 4D-545.
5.5120 - NECK, EXPANSION TANK FILLER
S118060  NECK, 2.3,46VS3 ... .. ... ..o .. OISR BT BETR SETS BT BETH SE IR BE IR B2 BRI B
5.5130 - GASKET, EXPANSION TANK FILLER NECK
5118061 GASKET. 2,348VE3 .. ... ... ... i EEEREEEEREREEEEEERERENE
5.5140 - CAP, EXPANSION TANK FiLLER
AB  B50798 CAP, 2.3.4,6V83 ... ... ... ... 11 1t HE BEW I 1
AB 850901 CAP, 2.BVBS ... 1 1 1
5.5190 - TUBE. EXPANSION TANK OVERFLOW
8 5122689  TUSE ASSY. 34.6VE3(DEV. L 14} ..., ... .. EEEEEEEEREEERE 1
¢ 5158825  TUBE ASSY.. 2.53 [DEV. L. 4 1/4"
(223000 ... . 1]
5100138  ADAPTOR, 1/8° PIPE 2.83 (12.8870) .. ..., ... 1
225818 ELBOW, 5/16" INV, Fi_ TUBE 90 DEG.
(12.9480) ... ... ... SR NETE B AR TR NETE B BTN SR BN AR BT Y
5.5200 . CLIP. EXPANSION TANK OVERFLOW
TUSE
3280469  CLIP(ZE2200 . 0o SEREEREEEEIREE 1
NOV., 1979 PAGE 3 0f 580004
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. FIG L, . NUMBER

Th
78
TA

-

SA
5A

S5A

8

3

M P C

PART

55377 -

8121043
$114776

51280868 @ ELBOW, 2,3.4.53

113177
179830
186130
174839
103341
103320

85378 -

5122048
5118395

55380 -

5125640
5122648
53122644
112678
179826
1796829
179839
103341
103320

55380 -

5179388
181333
103320
114483

£.540%5 -

5155484
100014
103320
114493

* ELBOW, 2.3.4.53

ENGINES

5.5000A HEAT EXCHANGER OR KEEL

TUBE, AAW WATER PUMP INLET

ELBOW, 8V.BVE3 oo

PLLIG, 3/4° MPE (BRASS) {12.9650)
BOLT, 5/16"18X3" (12.3001)
BOLT, /8716X2° 12.9001) ........ ... ...
BOLT, 3/8°-16X2 374" {12.8601)
WASHER, 3/87 12,3180 ..., ... el
LOCKWASHER. 8/16" (12.9200}
* PYO UNITS, TYPE 305,

@ GENERATOR UNITS, TYPE 306,

GASKET, RAW WATER FLANGE (AT
PUMM

GASKET. 23.4-83 ... . ... .. ... ... ... ...,
GASKEY, 6.8VE3 (55410

TUBE. RAW WATER PUMP QUTLET

TURBE ASSY., 6VE3
ELBOW, 2,3.4-583
ELBOW, 3483 ... ... . ...
PLUG, 1/4" PIPE{12.8880) .. .. ... ....... ..
BOLY, 5/187-18X2" {12.900%} ..............
BOLY, 5/16"-18X2 3/4" (12.800%)
BOLT, 3/8"-16X1" [12.8001}
WASHER, 3/78% (129180} ..................
LOCKWASHER, 5/18° {12.8200}

CLiP, HEAT EXCHANGER RAW WATER
INLET TUBE

LIP, 1 172° (481800 ..
BOLT, 5/16°-24X5/8" {12.8001)
LOCKWASHER, 5/16" (12,9200}
NUT, 5/167-24 {12.9120}

BRACKET, HEAT EXCHANGER RAW
WATER INLET TUBE CLIP

BRACKET, 23453 (71882 ... .............
BOLY, 5/167-24X17 (12,3601 .. ............
LOCKWASHER, 5/16" {12.9200)
NUT, 5/167-24 (12.8120)

NOV, 1879 PAGE

COOLING
PR RS
91219;2:9
119141919
3 8
154 111
212 212
2712 292
1] 1 T
1]
1]
1t 1]
Tt th
212 212
1 111
1 111
111 111
111 1] 1
111 1y
1t 191
141 11
111 T
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DETROIY DIESE

LW TYPES Ll
3 3 3
3jo0j3j01311:3
Ol1]0]4|0;4;1
0 3 5 8

1 1
H
1
3
2
2
2
2
2 2
1 1
1
1
1 1
1
1 1 1
1 1 t
2
2
2 2 2
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1




DETROIT DIESEL

FIG

A

SA
3A

g
3A

PARYT
... NUMBER ...

55410 -

5122648
51153985

5.5430 -

5122688
5122689
BIZBAII *
5128038

-

5.6440 -

5125538
5122636
5126493
5150744
186629
179819
103320
114493

5.5460 -

5158747
5153902
5126638

56470 -

5.8000A HEAT EXCHANGER OR KEEL COOLING

GASKET, RAW WATER FLANGE {AT
PUMP}

GASKET, 23483 (058378} ........ ... ... ..
GASKEY, BVBI .. ... ... .. .. ...

TUBE, HEAT EXCHANGER RAW WATER
INLET {INTERMEDIATE}

TUBE {DEV, §. 36.36") 3-53
TUBE {DEV. L. 41.76") 453
TUBE (DEV. L. 36507} 2.53
TUBE {DEV. L. 45.647) 4.53
* OBSOLETE

TUBE, HEAT EXCHANGER RAW WATER
INLEY

TUBE ASSY., 3-53
ELBOW, 3,4-53
FLANGE, 2-83 ..o
STUD {1 1/47LI{B.1020} ..o,
BOLT, 6/16718X1° {(12.800%) ..............
BOLT, 5/16°-18X1 1/8" {12.8001}
LOCKWASHER, 5/16” (12.9200)
NUT, B5/16°-24 (12.8120)

GASKET, HEAT EXCHANGER RAW WATER
INLETY TUBE

GASKET, 3.488VE3 .. ... . ... ...
GASKET, 2-53 {4.1520)
SEAL RING

HOSE, HEAT EXCHANGER RAW WATER
INLEY TUBE

5163830 # HOSE{1 1/2* X 2 3/4" 2, 3, 4-53

5110373 #HOSE(2" X 371 6, 8V53 {5.3330)

BO20537
2337379

{5.3280)

CLAMP, 1 8/167-2 1/27 DIA, HOSE
{12 8660 :

CLAMP, 1 1/16%2* DiA. HOSE (12.9660) |
# STD. LENGTH HOSE, CUT TO LENGTH
SHOWN.

NGV, 1981 PFAGE

5 3
Y 5y 5
gi219:219
1191498180
3 ]
11t 111
1
1 H
1 1
1
118 1
4
414 414
41 4 41474
1t 11111
212 212
1
414 41412

§ OF 6.5000A
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8 3 MPC ENGINES DETROIT DIESE
8.5000A HEAT EXCHANGER OR KEEL COOLING

..................... TYPES ... ... L
PART 2 2 3 3 3
LFIG . U NUMBER ... L NAME AND DESCRIPTION . ........ 89t218i2i9;31]0{3{0|3[1]3
1191419 gl1|]0]lAal0}l a4
3 B 0 3 8
5.5550 - TUBE, HEAT EXCHANGER WATER OUTLET
5128464 ELBOW, 34-53 {58440} .., .. ..... ... ..« 1371 111 1 1
68 5119878 FLANGE, 6 8VB3 .......... ... concenann 1
gA 126493 FLANGE, 2.B3 {55440} ............,....... 191
103175 STUD, 5/18"18.24X1 172" {12911 ... .. ... 2712
18686829 BOLY, §/16%18X1° (12,8001 ... ........... 4
119819 BOLT, 5/16°-18X1 1/4" 128001y . ... .. .. oo 41 4 41 4 4 4
103320 LOCKWASHER, 5/16° (12,8200} ............ 4] 4 414114 41414 4
114493 NUT, /18724 {12.8120) ... ... ... 232
B.BE70 - GASKEY, HEAT EXCHANGER WATER
OUTLET TURE
&8 5158747 GASKEY, 2,3.4.88VS3 (5.5480 .. ... . ... ... 11l 111141 1 1
5126638 SEAL RING, 253 (5.5460) . .......... .. .0 141
NQV.. 1873 PAGE & OF B5.58G00A
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DETROIT DIESEL £ 3 MPC ENGINES
5.5000A  HEAT EXCHANGER OR XEEL COOLING

..................... TYPES .o e e
PART 3 3 3 3
FIG L NUMBER . ... NAME AND BESCRIFTION ....... ... 1{3i1]{3{2 23413163
7i1{8]12111{2]{3]4 4 Fs
B 0 5 9 3
55001 - TANK EXPANSION
SAB 5425027 TANK, 2,3,48V53 ... . i 1 1 1 1 1 t 1 i 1 1
A BI09392 * TANK 48B3 {AUX) . ... . i 1 1
3B 5135123 FTANK BVE3 . 1
113175 PLUG, 1/8" PIPE BRASS (12.9550) ........... 2t2p2t2tzt2321212121{2
8924380 PLUG, 1/8%-27 PIPE (129550} ........... ... Z
5115214 PLUG, /2" PIPE{IZ.888B0F ... ............ 1 1 1 1 1 1 1 k 1 1 i
5109157 PLUG, 1 174" DIACUP ... . o, 20 T T T T O T O O N
5117186 PLUG, 2" BIA, CUP (L2001 ... .. ol 2
513485% COVER .. it et e e 1
5134679 GASKET {53328} .. ... ... . . ... ... 3
5177469 SPACER, 13/32°X3/4"X1 3/16"
{FABBB) ... e 2
186619 BOLT, 3/78°-16X1 1/8" {12800} ............ 2
192883 BOLT, 3/87-16X5 1/4"{128001} ............ 2
103321 LOCKWASHER, 3787 (1282000 .............. 4
3 NOT S8ERVICED, REPLACED BY
B107685 TANK PLUS {1) 5118060
NECK, {1} 5118061 GASKET AND {2)
$1171886 PLUGS.
# OBSOLETE
5.500G3 - COHRE, HEAT EXCHANGER
JAB 8509553 CORE, 3,4,88V53 .. ... ... 11t 111}t 11411 F+11
55010 - ELECTROQDE, HEAT EXCHANGER
3A.8 8515850 ELECTRODE ASSY., 3, 4, 8, BV53
GNCLUDES 3 3/8" ELECTRODE) ........... ¥ b 1 1 1 1 1 ¥ 1 1
3A.B 8515851 ELECTRODE, 3, 4, 8VBI (3 3/8" LY ... . ..., 1 1 1 1 3 1 1 1 1 H
5AB 8517473 ELECYTRODE ASSY., 2, 3, 4.83
UNCLUDES 1 1/4” ELECTRODE) ... ...... 1 1 1 1 1 1 t 1
5A.8 8517474 ELECTRODE, 2, 3, 4-B3{1 /4" L) ............ 111 1] 11 11111
5B B515841 ELECTRODE ASSY., &, BVE3 (INCLUDES
28" ELECTRODES ... ... i 1 1
5B 8515842 ELECYRODE (2 1/8" L} o e 1 1
5.5025 - RETAINER, HEAT EXCHANGER SEAL
BAB 51671766 RETAINER, 346,8VS83 . ... .. ... . .. IEEEEEEEE 113 t]11 9
5.5026 - SEAL HEAT EXCHANGER
BAB 5181748 SEAL, 34,88VB3 ... 2Y2121212 212121212
NQGV., 1984 PAGE 7 OF B.5000A
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5 3 MPC ENGINES DETROIT DIES EL
5.85000A HEAT EXCHANGER OR KEEL COOLING

................... TYPES . e
PART 3 3 3 3 3 3
LEHG L. NUMSBER ... .. L. NAME AND DESCRIPFTION . ... .. ... $1371311312:3121314131| 6
7i]1{9:iz2i1i2{3|a4{8:a4i8[7
8 o 2 -3 - ) 3
5656027 - GLAND, HEAT EXCHANGER SEAL
RETAINER
gA H 5187746 GLAND, 346 8VE3 ... ... . . .. e b § § HE IR 11 1F 1 1491
55030 - COVER., HEAT EXCHANGER
SA.B 51468278 COVEH, 346 8VEIINLETY ... ..ot innns. tEIEEEBEEEE 111318141
§A.B S187741 COVER, 3488V {QUTLETY ... ... ... ... tEEEEEEREE! I IR EBER
648 5186976 COVER, 456VBIBLANK) .. ...... ... ..o un. 111
:7-9:] 5121893 COVER, 4. 6VEJ (INLETI¢8.8440) .. ........... 111
6A.B 5125665 COVER, 4 8VSIREARY ... ..., . ... .. couen, 111
A 138999 HCOVER BVBIANLET) ... ... .. iiiiiinen.. 1
114981 DRAINCOCK, 1/87 (12295310 ... ........... 3
103647 DRAINCOCK, 1/4% 4129810 ... ... ...... 1P E Y1 IR EEERE
113175 PLUG, 1/8" PIPE (129880} .. ..., . ... ... 212122112 21212912
112878 PLUG, 174" PIPE (1228880} . ... .......... ... 2 I I I N O 1{11{1}1
113177 PLUG, 374" PIPE BRASS {12.9880}........... AU I B A O O N EENEEE
1866825 BOLT, B/18718XT/87 {12.9001 . ... ... ..... 212
179819 BOLY, 8/16"-18XY 1/87 {12,900 ........... 163101161101 101 2012011011011Q1 101 10
179826 BOLT, 578" 18X2" (12.800% ........... ... $GEI0H10] 10110 gl iof10 10
1023320 LOCKWASHER, /18" (12,9200 ............ ARIAR]ARIARI AR AR AR AR] AR AR AT AR

# NOT SERVICED, USE 5146276 COVER
AND {1) 112878 PLUG.

5.5050 . GASKEY, HEAT EXCHANGER
8A.8 5187764 GASKET, 3,4.68v83 ..., ... .......... ... 3318131372121 35;313;3)3
8A.B 5118208 GASKET, 4.6vE3 {81110} .. ... ... ... 3

5.5070 - BSRACKET, HEAT EXCHANGER MOUNTING

SA 5119158 BRACKET, UPPER 3.4.83 .. ... ... .......... L T I B 1
5124944 = BRACKET, LOWER 3,433 ... .............. 1E119 1
5125212 <~ BRACKET.UPPERGBVE3 . ......... ... ...... 1
S128213 .+ BRACKET, LOWERSVES .. ... .............. 1

8A 5128652 SRACKET, UPPER 3483 . ... ... ... ..... 1 1 i
S128630 - BRACKET, LOWER 3.4-83 .. ... ... ... ....... 1 1 1

A £128691 BRACKET UPPER 3,4.83 .. ... .............. 1 1 1
5128689 .+ BRACKET, LOWER 3453 .. ... .. .. ... ... 1 H 1

8A 109376 BRACKET, 4-B3 (AUX. TANK MOUNTING) ... ... 212
5135385 BRACKET, BWSB3 .. . .. ... ... ... ... .. ..., 1
St186406 @ SPACER 3483 .. .. ... ... ... ... . ... ..., P
AB4B13 80T, 3/8"16XT/BY (12,8001} ............. 2p 22
1798239 BOLT, 3/8°-18X1° (1280010 ... ..., ...... 212122 22
186679 SOLT, 3/8"-16X1 1/87 (12,8001 ... .... . ..., 41442121212 212 4
186679 BOLT. 3/8°-18X1 1/47{12.900%) . ......... .. 2
454813 * BOLT, 3/8"16X7 7/8° (129001} . .. .. ... .... 2
108808 BOLT, 3/787-16X2 /8" (1282001 . ........... 2

NOV., 1878 FAGE 8 OF 35.5000A
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DETRO!IT DIESEL 53 MPC ENGINES
5.5000A  HEAY EXCHANGER OR KEEL COOLING

.................... TYPES ... . e
PART 3 3 3
CFHG L O NUMBER L L NAME AND DESCRIPTION ......... 11311131 213{2]3;14{316]3
792111234 4 7
8 4] 5 9 3
5.5070 - BRACKEYT, HEAT EXCHANGER MOUNTING
{CONT'D)
1068288 * BOLY, 3/87-16X2 1/4* (128000 .. .. ... ..., 2
179850 BOLY, 3/87-16X2 /47 (12,8001 .. ... ...... 2
465637 @ 80LT, 3/87-16X47 (12,8000 .......... ..., 2
106288 BOLT. 3/87-24X2 1/74° {12.9Q01) . ... ..... ... 2r212]123232:¢2 212
484933 BOLT, 7/716%14X1 /8" (12,8004 ... . ..., ... 2
193221 BOLT, 7/167.14X1 /47 (129001} .. ....... .. 2 2
442733 BOLT, 1/27-13X1 /4" (12.300% . ... ... ... 22l 212 212
103321 LOCKWASHER, 3/8° (1292000, .. ........... AR ARTARTAR] AR AR] AR[ART ARL AR
103322 LOCKWASHER, 77167 {1298200) ... ..... ... 2 4
103323 LOCKWASHER, 1/2° {12.8200} .. ... ..... .. .. 2§2i22 212
117049 NUT, 3/87-24 {32.8120) ... .. e 21212 22 2712
* THRU 3D.268. 4D-644,
@& EFEECTIVE WITH 31268, 4D.645,
+ QBSOLETE. i
S.5080 - GASKET., HEAT EXCHANGER MOUNTING
BRACKET
6A 5116212 GASKET, 3.4,6V53 (BRACKET TO TANK) ... . ... LN A A I T N A IO I O R O IO A
BA 51168242 GASKET, 3,4-83 (BRACKET TO HEAD)
FL2044) L e i1 1
A 5178882 = GASKEY, 234-53 {SPACER TO FRONT
ATIE) L e 2
« EFFECTIVE WITH 3D-289, 40.845,
8.5120 - NECK, EXPANSION TANK FILLER
51180680 NECK, 2.3.48.8VB3 . ... . ... ... ... ... ... L2 T IO T T T T T A O T T I O O O A B
55130 - GASKET, EXPANSION TANK FILLER NECK
5118087 GASKET, 2.34.B8VE3 . ... ... ... .. ... .. 20 T T T T O OO O O O O BN
B.5140 - CAP, EXPANSION TANK FILLER
848 850785 CAP, 2.3488V83 ... .. .. ... .. L A I O O O 0 T T T O I
8A.8 B50901% CGAP ZEBVEBI . ... L 1]t
E.5190 . TUBE, EXPANSION TANK OVERFLOW
L1 $1228589 TUBE ASSY., 3, 4, BVEI (DEV. L 14" .. ..., .. 2 2NN N I S N S I N T A T R B I B O
58 5136800 TUBE ASSY., GVEI(DEV. L7788 . ......... 1
225818 ELBOW, 5/18° INV. FLL TUBE 30 D#G,
(12.8480) . ... 20 SR T S S S N N N SR N O O A A I A O O
NOV., 1979 FAGE 9 OF 5.5000aA
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B 3 MPC ENGINES
5.5000A HEAT EXCHANGER OR KEEL
PART
RGO UNUMBER L L NAME AND DESCRIPTION ... ......

7A
78
TA
78

8
SA
A

55196 . HOSE, HEAT EXCHANGER AUX. TANK
5129887 £ HOSE 1/4 X381, 453 . ... ....cooouunn.
5138642 #MHOSE 3/410.X301L.483 ... ... .......
1187853 ELBOW, 1/4” INV. FL. TUBE 30 DEG.

128480} ... o0t
110289 ELBOW, 3/4° FL. TUBE 30 DEG.
14283901 .o

5311277 FITTING {1/4" HOSE) (8,107}

BI126728 . FITTING (3/4° HOSE) (12.4070) .............
# STD. LENGTH HOSE, CUT TO LENGTH

SHOWN,

5.5208 - CLiP, EXPANSION TANK OVERFLOW

TUBE
3290459 CLIP{2.5220) . ............

B.5377 - TUBE, RAW WATER PUMP INLEY

§121043 ELBOW, 23453 ... . ......
S114776 ELBOW, 8V.8V-83 .. ... ....
5128088 ELBOW, 23453 . ..... .. ..
5109926 ELBOW, 6V.B3 ... ... ... ..

11377 PLUG, 374" PIPE (BRASS) (12.9880) .. ... ... ..
179830 BOLT, B/16°18X3° (12,8001} . ... ..........
179847 BOLY, 3/87-16X27 (12,9001 .. ...... . ... ..
179828 B0LY, 3/8"-16X2 1/2*{12.800%) ... ... .....
103341 WASHER, 3787 {12.9180) .. ... . ... ... ...
103320 LOCKWASHER, §/16" (128200 ............

5.8378 . GASKET, RAW WATER FLANGE (AT

PUMP}

5122848 GASKET, 2,3.4.83 . ........
5115386 GASKET, 8. 8VE3 (5.5410) ...

5.5380 . TUBE, RAW WATER PUMP OUTLET

5108705 TUBE ASSY. 6VE3 ... ... ..
5132648 ELBOW, 23,453 ..., ...
5122644 Ei80W, 3.4-63 . ... .. ..
103847 DHRAINCOCK, 1/47 {12.9510}

NOV., 1978
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L

3

MPC

PART

FiG ... NUMBER ..

BA
5A

8

SA
BA

5.5380

179826
179828
179838
103341
103320

55380

5179368
181333
103320
114483

5.5405

5155464
160014
103320
114483

55430

5122648
51165395

55430

5128038
5128037

5.5440

5109808
5135357
$122630
51726464
186629
179819

103320

ENGINES
5.5000A

- TUBE, RAW WATER PUMP QUTLEY
(CONTEN

BOLY, 8/167-18BX27 {12.900% . ... . ... ....
BOLT, 5/16".18X2 374" (12.8001}
BOLY, 3/8718X17 (128001 ... ... ...
WASHER, 3/8" (12.8180) . ...,
LOCKWASHER, B/16" {12.9200}

- CLiP, HEAT EXCHANGER RAW WATER
INLET TUBE

CLIP, 11727 {4.4180) . ........ ... .. . ...
BOLT, 5/16".24X5/8" {12.8001)
LOCKWASHER, 5/16" {12.9200}
LOCKNUY, B/167.24 (2.7370)

BHACKEY, HEAT EXCHANGER RAW
WATER INLET TUBE CLIP

+

BRACKET, 2,3.4-53 (7.4582) ... ... . uvenn..
BOLY, B/167-24X1" {12.8001) . ... ..........
LOCKWASHER, 5/16" {12.9200)
LOCKNUT, 5/16"-24 {2.7170}

- GASKET, RAW WATER FLANGE (AY
PUMP}

GASKET, 2,3.4.53 (5.5378)
GASKET, 6VE3

- TUBE, BEAT EXCHANGER RAW WAYTER
INLEY (INTERMEDIATE)

* TUBE {DEV. L. 45.64") 4.53
TUBE (DEV. L. 40.24" 3.53
* OBSOLETE,

- TUBE, HEAT EXCHANGER HAW WATER
INLET

+ TUBE ASSY.. 6V.53

+ TUBE AGSY., 8v.53
ELBOW, 3,453
BLBOW, 3453 .. .. ...
BOLT, B/167-18X1" (128007 .. ... ... ... ..
BOLT, 5/16"-1BX1 1/8" (12.90G1}
LOCKWASHER, 57167 (12.9200)
+ OBSOLEYE

NOV., 1881 PAGE
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§3 MPC ENGINES DETROIT DIESEL
5.5000A HEAT EXCHANGER OR KEEL COOLING

.................... TYPES .
PART 3 3 3 3 3
CFIG . NUMBER ... L. NAME AND DESCRIPTION ......... 11311 2i3ji2]lalalsis|a
7i1|9]2]l1j2|3]41i8]4 s
8 2 4 3
5.6460 - GASKET. HEAT EXCHANGER fAW WATER
INLET TUBE
6AB  S1BB747  GASKET BABBVE3 .. ... .. i .iiiias I I T IR REEEE
5.5470 - HOSE, HEAT EXCHANGER RAW WATER
INLET TUBE
5A 5163930 s HOSE 1 1/2° X 2 3/4* 2, 3, 4.53
(B3Z90) .. s 2i21i2 2
5110373  HOSE 27 X 37 8, 8VS3{5.3330) ............ 1 1
5109545 HOSE, 1 1/2* +.D,, FORMED 3, 4.53 ... ....... 1] 111
B4 89208537  CLAMP, § 9/16°.2 1/2° DIA, HOSE
(296801 ..ottt e 212 212120402
54 2337379 CLAMP. 1 $/16°.2° DiA HOSE [12.9660) .. ... 4iaia
# STD. LENGTH HOSE CUT 7O LENGTH
SHOWN.
55550 - TUBE, HEAT EXCHANGER RAW WATER
OUTLET
5126484  ELAOW, 3.4-83(85440) . ... ... ............ AEEREERE 1101
58 5119878  FLANGE 88VS3 .. .. ... .. ririinan. 1 1
186829 BOLT, 8/16™-18X1" (1280014} .. ... ........ 4 4
179819 BOLT, /187 18X1 1747 (12,8001 ... ... .... ataialala 41414
103320 LOCKWASHER, 5/168° {12.8200} ............ alaltalala 4{4iajala
E.5570 - GASKET, HEAT EXCHANGER RAW WATER
GUTLET TUBE _
68 5168747  GASKET, 3.4.68VE3(B.5460). . ............. EIR AT B A A BEEEEREE
NOV.. 1579 PAGE 12 OF B5.5000A
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§

CFIG L NUMBER

6AB
6B

6A.B

6A.8

6A.8

BA.B

6AB

8A8
6A B
68

3

MPC

PART

55001 -
5135123
53107685
8924380
113176
8923847
5111798
5117186
5134851
5134679
5177469
179839
192883
181384
103321
117049

55003 -
8508553

55010 -

B515850

55028 -

5167766

55026 -
53167746

55027 .

5167745

5.5030 -

5135999 4 COVER, 4,6,8V53 (INLET}

5167741
5186976

# TANK, 4,6,8v53

ENGINES

58.5000A

TANK EXPANSION

TANK, B,BVES . it
PLUG, 1/8".27 PIPE {12.9550)
PLUG, 1/8" PIPE BRASS (12.955Q)
PLUG, 1/4" PIPE {4.70G1)
PLUG, 17 PIPE (12.9550)
PLUG, 2” DIA. CUF {1.2001)
COVER o\ttt et e e e
GASKET{B.3325) ... . vt iniinarnnns
SPACER, 13/32*X3/4"X1 3/18°

(FABBB) o e
BOLT, 3/8716X1" (129001} . ..., ..........
BOLT, 3/8°-18X5 1/4” {12.9001)
BOLY, 3/8"-24X2 3/4" (12.9001)
LOCKWASHER, 3/8” (12.9200}
NUT, 3/8"24 £12.91200 0o\ ennn e,
# NOT SERVICED; USE 5107685 TANK

PLUS {1) 5118060 NECK, {1} 5118061

GASKET, AND (21 5117186 PLUGS.

CORE, HEAT EXCHANGEHR
CORE, 4,6, 8V53

ELECTRODE, HEAT EXCHANGER

ELECTRODE ASSY, 4,6 8v53
{INCLUDES 3 3/8 L ELECTRODE)

RETAINER, HEAT EXCHANGER SEAL
RETAINER, 4.6, 8V53

SEAL, HEAY EXCHANGER
SEAL, 4,6,8Vv53

GLAND, HEAT EXCHANGER SEAL
RETAINER

GLAND, 4,6.8VE3

COVER, HEAT EXCHANGER

COVER, 4,6,8V53 (QUTLET)
COVER, 6,8VE3 BLANK}

NOV., 1884 PAGE

HEAT EXCHANGER OR KEEL COOLING
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§

. .FiG

8A.8
8A.B
&8

8A
A

3 MPC

PART
.. . NUMBER

5.5030 -

5121893
5123861
5117674
114981
1036847
113175
112878
113177
1796819
179826
186619
103320
103321

58080 -

5167764
5123480
5148135

55070 -

5136291
5136356
5138767
5138781
5138682
51385686
186619
179859
180143
443733
103321
103322
103323

55120 .
5118060

5.5130 -
5118061

ENGINES
HEAT EXCHANGER OR KEEL COOLING

5.5000A

COVER, HEAT EXCHANGER
{CONT'DY

COVER, 4,6 BVE3 NLET (5.5440)
COVER, 4,8VE3 (BLANK) {4.1290}
COVER ABVEBINLET) ... ... . i iias
DRAINCOCK, 1/8* {12.9810}
DRAINCOCK, 1747 (1295100
PLUG, 178" PIPE {12.3580)
PLUG, /47 PIPE (12,9680} .........
PLUIG, 3/4" MPE BRASS (12.95880)
80LT, 5/18"-18X1 1/8" (12.800%
BOLY, §/18"18X2" 123001} ........ ... ...,
BOLY, 3/787-16X1 1/8" {12.8000)
LOCKWASHER, 5/18” {12.9200)
LOCKWASHER, 3/8- (128200, .............
# NGOT SERVICED, USE 5146278 COVER
AND (1) 112578 PLUG.

GASKET, HEAT EXCHANGER

GASKET, 4.68VE3 .. .. ... ... ............
GASKET, 4,6V83 {41300}
GASKET, 6V83

BRACKEY, HEAT EXCHANGER MOUNTING

ARACKET, UPPER 6VE3
BRACKET 8VE3 .. ... .. ... . iiicnaenan
BRACKEY UPPER 453 ... ................
BRACKET, LOWER 4.83 . . .,
BRACKET, UPPER 4.53
BRACKEY LOWER 453 . ..................
BOLY, 3/8°-18X1 /8" 12,8001 . ...........
BOLT, 7/16"-14X1 1/8" {12.9001%)
BOLY, 7/16"-14X1 1/4* {12.9001}
BOLY, 1/2%-13X1 1/4* 112.9001}
LOCKWASHER, 3/8% (12.92000..............
LOCKWASHER, 7716 (12.892004
LOCKWASHER, 1/27 (12,9200

NECK, EXPANSION TANK FHLER
NECK, 4,6,8V53 '

GASKET, EXPANSION TANK FILLER NECK
GASKET. 4,6.8v83

NOV., 1878 PAGE

3 3 3
7:13]181{3|8
g{7i018{4

9 3

H
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DETRQGIT DIESEL

. Fi@

8AB
BA

5a.8

78
78
B

SA
5A

75
8
78

5.5000A HEAT EXCHANGER OR KEEL
PART
L NUMBER ... ... NAME AND DESCRIPTION .........
5.5140 . CAP, EXPANSION TANK FILLER
850795 CAP. 488BVE3 .. . ... . ...
850901 CAP, BVE3 ..
5.5190 . TUBE, EXPANSION TANK OVERFLOW
5135900  TUBE ASSY. 4, 6, 8VEZ (DEV. 1. 17.75% ... ..
9432245  ELBOW, 5/16” INV, FI_ TUBE 90 DEG.
(1284800 0 i
225815 ELBOW, 5/18° INV. FL. TUBE 30 DEG,
(12,8480} ...\t i,
5.5200 - CLIP, EXPANSION TANK OVERFLOW
TUBE
3290488  CLIP (252200 . ...
5.5378 . GASKEY. RAW WATER FLANGE (AT
PUMP)
5115395  GASKET. 4.6.8VB3 {85410} .. ..............
55380 - TUBE, RAW WATER PUMP DUTLET
SI126640  TUBEASSY. 6V-53 ... .ot
5109705  TUBEASSY.SVB3 ... .. ... v
5136661 TUBE ASSY., 8V-B3 . ... ..........
5138746  ELBOW, 4.53{ B ENGINE)
5138569  ELBOW, 453 {DENGINE ..................
103847 DRAINCOCK, 1/4° {12.95810Y ...............
112578 PLUG, 1/4" MPE BRASS (12,9650}, ... .......
179839 BOLY, 3/8°-16X1° (12,9001 .. . ... ... ......
186679 8OLT. 3/8°-16X1 174" (12.800%) ... ... ...
427588 BOLT, 3/87-16X2 /27 (12.900%} . ...........
103341 WASHER, 3/8° (32,9190} ... ... ... .....
103321 LOCKWASHER, 3/8° {$2.9200 . .. ... ........
5.5430 - TUBE, HEAT EXCHANGER HAW WATER
INLET INTERMEDIATE)
5115602  TUBEMEV. L 19.0098V.83 ..., .. ... . ...
5138766 - TUBE@EV. L 23807483 ... .. ..., .. ...
5140384 - TUBE (DEV. L 23.80% 483 .. ... .. ... .. ..
-~ OBSOLETE.
5.5440 - TUBE. MEAT EXCHANGER RAW WATER
INLET :
5136498  TUBE ASSY,BVB3 ... ... . ........ ...
5138504  TUBE ASSY, 8V-83 ., ... ... ... ... .0
5137363  TUBE ASSY. 8V-B3(B.5377Y ... .. ... ...

NOV., 1979 PAGE
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% 3 MPQ ENGINES DETRO!IT DIESE
5.5000A HEAT EXCHANGER OR XEEL COOLING

.................... TYPES ... . .t
PARY 3 3 3 3 3 3
DHG O ONUMBER L NAME AND DESCRIPTION . ...... .. 7:i3:8 8 g8:.3:9|3]|8
8i7 aja4|]8:16:8 2 9
9 ] 5 9
55440 . TUBE, HEAT EXCHANGER RAW WATER
INLET {CONT'D}
5A,6A B138743 *»ELBOW, 483 EEEEM ... ... ... ... 1{1
186829 8017, 5/18% 18X 1 (12,8001 .. ... ... ... ... 41 4% 4 4 4 4
1798193 BOLY, 5/18°.18X1 /8" (129001 . .......... 41 4
103320 LOCKWASHER, 5/167 (1282000 ............ 41454 4 4 414 4
* OBSQOLETE
55460 - GASKEYT, HEAT EXCHANGER RAW WATER
INLEY TUBE
BAB 5158747 GASKET, 3,4.68VB3 .. .. ... . i, 11111 1 1 TPy
5.5470 - HOSE, HEAT EXCHANGER RAW WATER
INLET TURE
5110373 pHOSE(Z X 316, AVvE3B.A33M .......... ... 111 b p 2 2
S5A 5159780 FHOSE(2 3/8" X 2 3/47) 4.838.33685) . ....... 1 1
8920537 CLAMP, 1 9/18°.2 1/2* DiA. HOSE
f12.9680F .. ... .. 21212 4 4 4
SA 5188036 CLAMP, 2 9/167.3 1/2* DIA. HOSE
{12.9680Y ... . . ... 212
# S5TD. LENGTH H0OSE, CUT TO LENGTH
SHOWN,
5.8850 - TUBE. HEAT EXCHANGER RAW WATER
QUYLET
51368504 TUBE ASSY., 8VB3 . ... 1 1
68 5119878 FLANGE, 4.6 8VB3 ... ... ... . ... 1111 H TEEd
186629 BOLY, 5/18*-18X1" {12800 ... ........... 41 4| 4 4 4 4
179819 BOLT, 5/167-18X1 1/8* (12,8001 . ... ..... .. 44
103320 LOCKWASHER, 5/16° (12.82000 ............ 4141 4 4 4 4i4i4
5.5570 . GASKET, HEAT EXCHANGEHR RAW WATER
QUTLET TUBE
6A,B 5158747 GASKET, 3,46 8VB3(B5460). ...... ........ 1 1 H 1 4 1 H 1
5.5580 - HOSE, HEAT EXCHANGER WATER
QUTLEY Ty
5199776 2 HOSE 13747 10. X 276" ¢, 4.53
B.3Z85Y L 212
8820637 CLAMP, 1 9/716" X 2 1/727 (12.9880) . ... ... .. 4| 4
# 5TD. LENGTH HOSE, CUT TD LENGTH
SHOWN,
NOV, 1879 PAGE 18 OF 5.5000A
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DETRO!'T DIESEL 5 3 MPFPC ENGINES
5.5000A  HEAT EXCHANGER OR KEEL COOLING

...................... TYPES o oe oot
PART 4 4 4 4 4
CHG . NUMBER. ... .. NAME AND DESCRIPTION .......... olal1lalzlalsisjalala
2lol1j1lalalolal2iala
3 a 1 3
55001 - TANK EXPANSION
68 5107885  TANK 6.8VE3 .. ..o 1 1
P 5137002 #TANKASSY., 8VS3 ... T 1
6A B12B027  TANK, 3.53 ..., .. ... 1
68 5144834 # TANK, 6,.8VB3 (ALUMY ... .. i EERREERERERE
8924380  PLUG, 1/827 PIPE (12.9580) .\ 0oL, 2 2
8923847  PLUG, 1/4" PIPE (47001 ...\ oo 1 1
B1162%4  PLUG, 1/2° PIPE (12,8550} .. ..o\ oo 1
5108157  PLUG. 1 174" DIA. CUP . ..l :
51171868  PLUG. 2" DIA. CUP {1.2001) @ oo, 31212
BA34BB1T  COVER ... \ovo e 11117
5134678  GASKET (B.3325) ... @oovreo S EEE
51774869 SPACER, 13/32"X3/4"'X1 3/186"
TABBBY e 21212
6145128  SPACER 13/32°X2.86% .. ... .. ... 2122121212
170839 BOLT, 3/8-16X1” {12.9001) .. ... ... " 2 2
186619 BOLT, 3/8"-16X1 1/87 (12.9001) ... @ rvvoo.. 2
192883 BOLT, 3/8"-16X5 174" (12.9001) ... . .. ... 21212 22212122
1033213 LOCKWASHER, 3/8" (12.8200y .............. 45 1ARIAR ARIARI AR} AR AR AR
# NOT SERVICED; CONVERT TYPE 434 TO
TYPE 380, TYPE 440 TO TYPE 385,
TYPE 441 TC TYPE 378, TYPE 442 TO
TYPE 384, TYPE 443 TO TYPE 386,
AND TYPE 444 TO TYPE 378, ALSO
INCLUDE (1} 5118060 NECK, {1}
5118061 GASKET, AND (2) 5117 186.
5.5003 - CORE. HEAT EXCHANGER :
BAB  BS09B53  COBE 3.4.6.8V53 .. .. oo SRR ERERE 111 1
55010 - ELECTRODE, HEAT EXCHANGER
6AB BB15850  ELECTRODE ASSY. 3. 4, 6, 8V53
GNCLUDES 3 3/8° L. ELECTRODE} ......... EERERER R 111 1
5.5025 - RETAINER., HEAT EXCHANGER SEAL
BAB 5167766  RETAINER 3.4,68Y53 .. ............ ... .. IR EEERE 1] 1 1
§.5026 - SEAL HEAT EXCHANGER
BAB  B167746  SEAL 34.68VE3 ... ... 212]21212 212 2
5.5027 - GLAND, HEAT EXCHANGER SEAL
RETAINER
6AB  B167745  GLAND, 3.4.6.8VY53 .............. .. . SERERRRE 111 1
NOV., 1984 PAGE 17 OF 5.5000A
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5 3

L FIG L

68
8A.8

68

6A,B

68
6B

§A

§A
8A

MPC ENGINES
5.5000A
PART
CONUMBER (L. NAME AND DESCRIPTION

55030 - COVER, HEAT EXCHANGER

# COVER, 3.4.6 8VS53 (INLET)
COVER, 3,6,4.8vE3 (OUTLET}

5135999
5167741

5134939
5134861
5146287
51868978
114981
103647
113178
112678
113177
1868625
122018
179812
186624
180083
179826
179828
103320

5.5080

5187764
5148138
5134679
5144703

5.5070 .

8119188
51382919
5135385
5158408
186819
186285
179858
180143
103322

5.5080

5116242
5118212

+ COVER, 8v53 (80TTOM}

COVER, 3.4,6,8v83 (QUTLET

+ COVER, 6,8VE3J (INLET)
COVEH, 6.BVE3 ONLET)

DRAINCOCK, 1/8” (12,9510}
DRAINCQCK, /4" (12.9510)
PLUG, 1/8° PIPE {12.9580)
PLUG, 1/4° PIPE {12.8650)
PLUG, 3/4° PIPE QRASS {12.9550)
B0OLT. 5/167 18X 7/8" {12.8001)
HOLT, 5/16°-18X1" {12.8001)
BOLT. B/16°-18X1 1/8" {12.83001}
BOLT, §/16°-18X1 1/4" (12,8001}
BOLT, 5/16°-18X1 1/2* [12.8001)
BOLT. 5/16%.18X2° (12,3001
BOLT, 5/16°-18X2 1/2* (12.8001}
LOCKWASHER, 5/16* (12.8200)
= NOT SERVICED, USE 5148276 COVER
AND (1) 1125878 PLUG.
< OBSOLETE.

- GASKET, HEAT EXCHANGER

GASKET, 3.,4,88VE3
GASKET, 6VB3 ... ... ... ..
GASKEY, §,8v53 (65,3325
GASKET, 6,8V53

BRACKET, HEAT EXCHANGER MOUNTING

BRACKET, UPPER 3.53
BRACKET, UPPER 5v53
BRACKET, 8VEB3 ... . ... .. .. ... ... cavias.
SPACER, 453 (71881 .. .. .. .. ... ... .. ...
BOLY, 3/87-16X1 1/8* {12.3001)
BOLY, 3/87-18X4" (12,9001 ..., ... .. ...
SOLY. 77187 14X1 1787 {12.9001)
SGLT, 7/168°-1aX1 1/47 {12.8001)
LOCKWASHER, 7/16° (12.8200)

- GASKET, HEAT EXCHANGER MOUNTING
BRAACKET

GASKET, 3-53 (BRACKET TO HEAN
{1.2044}

NOV., 1879 PAGE
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DETROI!IT DIESEL 5 3 ML ENGINES
5.5000A HEAT EXCHANGER QR KEEL COOLING
.................... TYPES L.
PART 4 4 & 4 4 4
CFIG O UNUMBER (L.l NAME AND DESCRIPTION . ... . .. Gl4:114]{2]4]414]414]4
2;0]1}111413]10: 4]214] 4
8 3 4 1 3
5.5080 - GASKET. HEAT EXCHANGER MOUNTING
BRACKET {CONT'D}
84 5175882 GASKEY, 3-53 {(SPACER TO £RONTY
COVERMA.411B) .. .. . i i, 2
5.5120 - NECK, EXPANSION TANK FILLER
5118080 NECK, 34.88VE3 ... ... .. ... 0o, vielafepsfpebalalags
45130 - GASKET, EXPANSION TANK FILLER NECK
51180861 GASKEY, 3488VE3 ... ... ... ........... LI T T I I O O T O O OO
5.5140 - CAP, EXPANSION TANK FLLER
A8 850795 CAP. 3488VE3 . ... ... ... .. .. ..., LA I I A N B A | LRI
6A BBOHOT CARGYBI ... .. 11
£.5190 - TUBE, EXPANSION TANK OVERFLOW
8A 5122569 TUBE ASSY, 383 (DEV. L. 147} ... ... ... ... 1
8A.8 5138800 TUBE ASSY, 4, 6, BVSI IDEV L 17.78" ..., .. 11111 T3] 1] vt
225818 ELBOW, 57167 iNV. FL TURE 90 DEG,
{12.9480) ... . ... LI T T T T A O I I O O IO
£.5200 - CLIP, EXPANSION TANK OVERFLOW
TUBE
3230458 CUPEB220). .. .. . . e L I T T T A O O OO O OO
5.5378 - GASKET, RAW WATER FLANGE (AT
PUMP}
5115385 GASKET, 3.4.6.8V53 (55490} .. .......... ... T1vi b1 1 t 11 K
55380 - TUBE, RAW WATER PUMP SQUTLET
78 5126840 TUBE ASSY. 6V-83 . ... .. ... 1 1 H 1
78 5109708 TUBEASSY.8V-83 ... ... .. ... L } 1
7B 5138681 TUBE ASEY, 8VL83 .. ... .., . L. 1 1
5148483 CONNECTOR, 1°X1.80" HOSE ..., ........ 1
103647 DRAINCOCK, 1/4° (1295101 ., .......... ... 1 1
112578 PLUG, 1747 PIPE BRASS (12,9880}, . ......... 1 1 b 1
113177 PLUG, 3/4” MPE BRASS (12,9850} ....... ..., 1 i
179839 BOLY, 3/87-18X1° (12.300%) ... ... ....... 212312112 2 22 {12

NOV., 1979 FAGE
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RGO NUMBER

78
54,64

SAB

BA

g8

3

MPC ENGINES
5.5000A HEAT EXCHANGER OR KEEL COOLING

PARAT

55380 -

103341
103321

5.5430 -

51188502

5.5440 -

5135498
5137343
5122830
18686329
179813
103320

5.5460 -

5188747

5.5470 -

5144164

TUBE, RAW WATER PUMP OUTLET
[CONTD)

WASHER, 3/8* (12,9200 ... ... .. ... ... ...
LOCKWASHER, 3/87 (12,9200} . .............

TUBE, HEAT EXCHANGER RAW WATER
INLEYT (INTERMEDIATE}

TUBE (DEV. L. 1800 8V-53 ... ... ... ......

TUBE, HEAT EXCHANGER RAW WATER
INLET

TUBE ASSY., V.83 ... ... ... ..
TUBE ASBY, BV.B3{8.8377 ... . ... . ...
ELBOW ... . e
BOLT, 5/167-18X1V {12.8001) ..., ....... ...
BOLYT, 5/18°- 18Xt 1/87 (129001 . ... ... ...
LOCKWASHER, §/187 (12,8200 . ...........

GASKET, HEAT EXCHANGER RAW WATER
INLET TUBE

GASKET, 3468VE3 . ... ... ......... ..,
HOSE, HEAT EXCHANGER HAW WATER
INLET TUBE

HOSE{1.8" X 1228 L3383 ...............

5110373 g HOSE{2" X 3" 6, 8VS3{5.33300 ..... ... ...

2337379
8820837

B.5550 -

5138504
5179478
5126464
188629
179815
103320

CLAMP, 1 1/16%.2" DA HQSE (12,9660} ... ..
CLAMP, 1 8/16%.2 1/27 (1A, HOSE
128880y .. .. ... .. L L
# STD. LENGTH HOSE: CUT TO LENGTH
SHOWN,

TUBE, HEAT EXCHANGER RAW WATER
OUTLET

TUBE ASSY. 8VE3 ... ... ... .. ...........,
FLANGE 4 B8BVE3 ... ... .. ........... ...
EEBOW e
BOLY, B/16"-18X17 (12.800% . ... ....... ..
BOLT. 5/16°-18X1 /8 {12.8001)
LOCKWASHER, 8/16° {12.9200}

NOV., 1878 BPAGE

a1 141 18
0 1{4f2
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BETROIYT DtESEL 5 3 MPC ENGINES

5.5000A HEAT EXCHANGER OR KEEL COOLING

..................... TYPES e
PART : A 4 4 4 4 4
FIG O ONUMBER (... L. NAME AND DESCRIPTION ... ...... Gi411i4] 24144141414
' 21011114 {3101 4121414
8 3 4 1 3
5.5B70 - GASKET, MEAY EXCHANGER WATER
OUTLET TUBE

3AB 5158747 GASKET, 3.4.68VB3 {88460y .. .. .......... 1118 31t} 111 1

NOV, 1879 PAGE 21 QF B.5000A
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6A.B
68
68

§A.B

6AB

SAB

6AB

6A.B
BAB

8
GAB
6A.8

MeC

56001

5144834
5107685
5108124
5145128
5177469

8923847
5117186

1892883
103321

5.5003
85095853

55010
B515850

56025
51677686

565028
5167746

55027

51687745

5.5030

5146276
5167741
5123661
5134939
5145287
5186976
5134851
5117674
5146505

ENGINES
5.5000A

- TANK EXPANSION

# TANK, 4,6,8V53 (ALUM}
TANK, BV53
% TANK, 6V53
SPACER, 13/32*X2.56" L.
SPACER, 13/32"X3/4"X1 3/16"
{7.1585}
PLUG, 174" PIPE {4,7001)
PLUG, 27 DIA, CUP {1.2001)
BOLT, 3/8"-16X5 1/4" {12.9001)
LOCKWASHER, 3/8” {12.9200)

3 NOT SERVICED; CONVERT TYPE 445 TO

TYPE 3985, TYPE 446 TO TYPE 3986,

TYPE 447 TG TYPE 380, TYPE 448 7O

TYPE 413, TYPE 449 TQ TYPE 4086,

AND TYPE 451 70 TYPE 382,

% NOT SERVICED; FOR SERVICE USE
5107685 PLUS 2-5117186,
-5118060 AND 15118061,

- CORE, HEAT EXCHANGER
CORE, 4,6,8VE3

s

ELECTRODE, HEAT EXCHANGER

ELECTRODE ASSY,, 4, 6, BVB3
{INCLUDES 3 3/8" L. ELECTRODE)

RETAINER, 4,6,8V53

- SEAL, HEAT EXCHANGESR
SEAL, 4,6,8VE3

- GLAND, HEAT EXCHANGER $SEAL

RETAINER
GLAND, 4,6.8V53

- COVER., HEAT EXCHANGER

COVER, 4.6.8V53 {INLET)
COVER, 4,6 BVE3 {CUTLET)
COVER, 4-53 {OUYLET)
+ COVER, 4,8V53 {BOTTOM}
4+ COVER, 4,6,8VE3 UNLET)
COVER, 4,6, BV53 (INLET)
COVER, 4.6,8v83 {(OUYLET
COVER, 8V53 §NLET)
COVER, 6VE3 {(4.4060)

NOV., 1984

RETAINER, HEAT EXCHANGER SEAL

PAGE

HEAT EXCHANGER OR KEEL COOLING
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DETROI'YT DIESEL

L CEYPES L
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53 MPeC ENGINES DETROIT DIESEL
B.5000A HEAT EXCHANGER OR XEEL. COOLING

..................... TYPES ..
PART 4 4 4 4 4 4
FIG O ONUMBER ... L NAME AND DESCRIPTION . ........ 41474 4141641814198
5§14 4|l9|6517]8|218{0
6 8 1 1 g
55030 - COVER, HEAT EXCHANGER
{CONT'D}
114981 DRAINCOCK, /87 {12.8810y ... ... ......... IEEEEERER 1122
4585603 PLUG, /8727 SG HD, {12.98860F . .. ... ... ... 212
113175 PLUG, /8" PIPE{1298580) ................. EIE N I A N A 1111
112578 PLUG, 174" PIPE{128830) ................. t{1 vl IR
113177 PMUG, 3/4" PIPE{120850) ... . ............. R IR I TPl
5173336 PLUG, 1" HEADLESS {12.9580) ............. LI
5115214 PLUG, 1/72° PIPE{12.8580) .. ............... 2
5150155 GASKET{4.4030). ... ... . oo : 1
179819 BOLY, 5/16"-18X1 178" (128001 . ..., ... .. G101 10520120
186624 BOLT, 6/167-18X1 /4" (1280601 .. ... ... ... 112{212:. 21218
180083 BOLT, §/187-18X1 1/2° (129001} ... ........ 1011G{ 10 10] 10|20
179828 BOLT, 5/187-18X27 (129001} .. ... ..., .... 1G] 10410
179828 BOLY, B/16718X2 1/27 (128000 ... ... ..... 1611031030110
186629 BOLT, 8/16"-18X17 (12,9001} . .......... ... 8
1788385 BOLT, 3/87-18X17 {12800 .. ... ... ... ..., 2r2{27212
103320 LOCKWASHER, 57167 (12,9200} . ........... ARJARJARIAR|AR[AR]AR[AR] AR{ AR AR
103321 LOCKWASHER, 3/87 (128200} .. .. .......... 2321212192
+ OBSOLEYE
55080 - GASKET., HEAT EXCHANGER
98 £146135 GASKET, 488VB3 ... ... ... ... .. ... .. ... 3j3;313:1312 3i3
3B 51344679 GASKEY, 4 88BVE3 ... ... ... ... ... ... .. I S T T T T O T T T O O I
5B 146137 GASKET, 468vB3 .. . . ... .. ... .. 111
58 5144703 GASKET, 4,8.BV53 (BOTTOM COVERy . ... ..... i1t 1
8B 5167764 GASKET, 468VE3 ... ........ ... .......... 3 232
55070 - BRACKET, HEAT EXCHANGER MOUNTING
5138767 BRACKET, 453 {UPPER} ... .. .............. 1
5138781 BRACKET, 483 {LOWER) . ... .. ... ......... E
5138882 BRACKET, 483 {UPPER} ... . ... ... .. ... .. H
5138685 BRACKET, 4-B3HOWER) ... ....... ... ..... i
5135291 BRACKEY, VB3 (UPPERy . ... ... .......... 111 LI A I I B |
5135355 BRACKET, BVS3. ... .. ... ... ... ... ....... LI I B
5145143 SPACER, 13/32°X1.407 4, ... ... ... L. 2]
186819 BOLT, 3/87-16X1 1/8° (128001} . ....... . ... 2| 2
181384 BOLT, 3/8".24X2 3/4" (128001 .. ... ... . ... 212
454933 BOLT, 7/167-14X1 /8" (128001 . .. ..... ... 2221212121212 2
193221 BOLT, 7/7167-14X1 1/4" (12800 .. ...... ... di2l232:2:2)121232:2:12
442733 BOLT, ¥/2"13X1 174" {12.8001 . ... .. e 212
103321 LOCKWASHER, 3/87 (129200}, . ......... .., 41 4
103322 LOCKWASHER, 7/18" {12.8200) .. ........ .. 21214141 4] 4741441414
103323 LOCKWASHER, 1/2" (129200, .. ....... ..., 101
117048 NUT, 3/87.24 (12.8120) ... ... ... .. ...... 242
55120 - NECK, EXPANSION TANK FHLLER
5118080 NECK, BVEI .. .. . 1113 1§141
APRH,, 1881 PAGE 23 OF B.5000A
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DEYROIYT DIESEL § 3 MFPC ENGINES
5.5000A HEAT EXCHANGER OR KEEL COOLING
..................... TYPES ... oo
PARY 4 4 4 4 4 4
CFIG L NUMBER Ll NAME AND DESCRIPYION ... ... ... 414i4:4}1414!5[4]8]4]9
54174191617 (812]810
6 8 1 1 g
55130 - GASKET, EXPANSION TANK FILLER NECK
5118081 GASKET, BVS3 ... ... ... .ol T 1111
5.5140 - CAP, EXPANSION TANK FILLER
6B 850795 CAP,488VS3 ... ... . . ... S0 I T I T O O B O B O
850801 O i
55190 - TUBE, EXPANSION TANK QOVERFLOW
78 5135900 TUBE ASSY., 4, 6, 8VE3 (DEV L. 17.75"
L) e e L T T 2 A T R O A D A I I
2258416 ELBOW, §/16" INV. FL. TUBE 80 DEG,
(32,8480 ... .. L 2 I I T I O T I I TpYyp A
89432245 ELBOW, 5716 INV. Fi. TUBE 80 DEG.
(12,8480 ... ... 1
5.5200 . CLIP, EXPANSION TANK OVERFLOW
TUBE
3290459 CLUP2B220 .. ... e £ 1 O T T T O O T O O O O
£.5378 . GASBKET, RAW WATER FLANGE (AT
PUMP}
5115398 GASKET (B340} . . ... . ... I I T I O O A O O IO I O N I B
5.5380 - TUBE, RAW WATER PUMP OUTLET
18 5125540 TUBEASSY BV-E3 ... ..., .......... 3
78 5109708 TUBEASSY,  BV.B3 ... . ... ..., ... . .... 1
78 5126661 TUBE ASSY.8V-B3 ... ... ... ... ...... ... 1 1
5107007 TUBEASSY. 6V-53 ... ... ... ... ......... 3
5107608 TUBEASSY. 8V-B53 ... ... ... ... L 1
5138746 ELBOW ... 1
5138569 ELBOW . e i
103647 DRAINCOCK, 1/4° (12,9810 ... .. ... ....... 1
78 112578 PLUG, 174" MIPE{12.9880} . .. ....... ....... 1
78 113177 PLUG, 3/4" PIPE BRASS (128850} .. ... . ... .. 1 1
179838 BOLT, 3/8"-16X1° {12,800 . ... ........... 11 1] 2 212112
186679 BOLT, 3/87-18X1 1/47 (128001} . ... ........ 1
179848 BOLT. 3/8"-18X2 1/27 (12,8001} . ... ... .. ... 1Tyl
103341 WASHER, 3/8° {12.9180y .. ................ 21212 21212
103321 LOCKWASHER, 3787 (129200} . .. ........... 212 2 2
5.5430 . TUBE, MHEAT EXCHANGER HAW WATER
INLET ONTERMEDIATE)
5138766 .+ TUBE(DEV. 1. 23.80"4-83 . ........ . . ...... i
5140384 L TUBE(DEV. L. 23.80"14.53. ... ... ......... ¥
7B 5115502 TUBE (DEV. L. 19.00M8V-53 . ... ... .. ... L 1
+ OBSOLETE
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53 MPC E£NGINES PETROQITYT DIESEL
55000A  HEAT EXCHANGER OR KEEL COOLING

s TYPES ...... e
PART 4 4 a 4 a 4
CFIG L NUMBER ... ... NAME AND DESCRIPTION ......... 4{a4lalaia/al5]ai8]ale
s|/4{7]sj9is]7|8i2]8]0
8 8 1 1 9
5.5440 . TUBE, HEAT EXCHANGER RAW WATER
INLET
78 5135498  TUBEASSY.6VS3 .. ... ... .............. 1
5125638 .+ TUBEASSY.6VS3 ... ... ............... 1
78 5137343  TUBE ASSY., 8VE3(8.5377) ......ouunn... 1 1
5407011 TUBE ASSY., 8VB3 . ... .. .. ... ... ..., 1
B107013  TUBEASSY. BVB3 ... .................... 1
5138743 * ELBOW, 483 (55550) .................... 1]
186629 BOLT, 5/16718X1" (12.8001} ... ... ... .... 41414 al4la
103320 LOCKWASHER, /16" (12,9200} .. .......... atala 4]al4a
* OBSOLETE
+ NOT SERVICED; FOR SERVICE USE
5135498,
5.5460 . GASKET, HEAT EXCHANGER RAW WATER
INLET TUBE
B51B8747  GASKET,68VE3 ... ... ... ........co...... 1] 111
B.5470 - HOSE, HEAT EXCHANGER HAW WATER
INLET TUBE
5199780 + HOSE, 2 3/8% 1.D. X 2.76” L. (6.3365) ........ 1]
5199776 .+ MOSE{1 3/4* X 278" L) 45353288} ....... 1212
5110373 .+ HOSE {27 X 37) 6, BVS3 (5.5330) . ........... 111]2 2
B920837  CLAMP, 1 8/16°-2 1/27 DIA. HOSE
(12296800 ... ..ot 4lajz2l21la 4
5188036  CLAMP, 2 /16”3 1/2" DIA, HOSE
(12.9880) . ... e 212
+ STD. LENGTH HOSE, CUT TO LENGTH
SHOWN.
5.5550 - TUBE, HEAT EXCHANGER RAW WATER
OUTLET
5136504  TUBE ASSY. 6,8VB3 (55440) .............. 11111
6B 5119878  FLANGE 4.8V83 ... ... ... ....... ... ... 1 11141
186629 BOLT, 5/16°-18X 1" {12.9001) .. ............ 4 a4 alsia
179819 BOLT. B/16°-18X1 1/8" {12.90041). ... ... .. .. 8|8
103320 LOCKWASHER, /16" (12.9200F ............ glslalalas 4144
5.5570 - GASKET, HEAT EXCHANGER RAW WATER
OUTLET TUBE
6B 8158747  GASKET, 4.6,8VS3 {55460} ... ... .. ... .... 1117 1] ¢4 1111
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DEYROIT DIESEHL 53 MPE ENGINES
5.6000A RAW WATER PUMP

...................... TYPES ... s
PART 3 4 4 5 5 5
CEIG L NUMBER . L Ll NAME AND DESCRIPTION .. ......., 8 (] 5 3 5 7
3 4 4 5 5 &
9 4 B 4 6 8
56001 - PUMP ASSY., RAW WATER
A PUMP ASSY. INCLUDES ITEMS N
56010 THRU §.6320 EXCEMY 5.68220.
A8 $122509 * PUMPASSY,  2346V53 ... ... .. ... ....... Tt
7AB 5115396 PUMP ASSY., 468VB3 .. ... . ... ... ... 1 1 111
78 5137208 PUME ASSY.,BVBE .. ... .. ... .. o0 {1 111
5144197 PUMP ASSY,, 483 ... ... ... ... ... .. 1
78 5145678 PUMP ASSY., 23483 ... .. ... ... . ... ... 1
186619 BOLY, 3/8"18XY 1/87{12.8001%) ......... ... 2
454933 BOLY, 7/16"14X1 1/8" (12.8001) ... . ... .. 1{1 1
183221 BOLT, 7/187-14X1 1/4" (12,9001} ........... 1 1TEE{ 11 111t}
179882 BOLT, $/2713X1 /87 (128001} ............ q 4
179884 BOLT, $/2"-13X1 3/8" {12800} ............ 414 Al 414 414741414
103321 LOCKWASHER, 378" (12.8200) .............. 2
103322 LOCKWASHER, 7/16" {(12.9200) ...... ... ... t] 411
103323 LOCKWASHER, 1/27 (129200 .. ... ... ... .. 414141414134
102635 RUT, 37818 (12.9120) ... ... ... ..., 2
* NOT SERVICED, COMPONENTS ARE
AVAILABLE, FOR COMPLETE
REPLACEMENT USE PUMP ASBSY.
5145878,
56010 . HOUSING, RAW WATER PUMP DRIVE
TAB 5108174 ADAPTOR, 2346VB3 ... ... ... .......... 111 i
7A.8 51935851 ADAPTOR, 4 68VE3 ... . ... ... .. ... . ... LI S T I I 1111149
56012 - GASKET, RAW WATER PUMP ADAPTOR
8A 5196513 GASKEY, 2,3,4.68VB3 ... ... .. .. ... ..l I 1
131 5194567 GASKEY, 4.68VE3 ... ... ... .. ... .. . ... 1TP111}11 118141
5.6020 - HOUSING, RAW WATER PUMP IMPELLER
8A.8 5196517 HBODY, 2346VE3 ... ... ... .. ... 111
8AB 5195411 BODY. 488VS3 .. . . ... L. HIN I I O TPy
8A 5398017 BODY, 483 ... ... . . . H
8AEB 5199377 BODY, 23483 .. .. .. ... 1
a8 5193566 PLATE, WEAR 4 BBVEZ . ... ... .. ........ 1Pt 11 1 1{11111
BA H195763 PLATE WEAR 453 ... ... .. .. ... ......... 1
5197697 PIN, 3/16"X5/16" DOWEL {12.92806) ......... 1111 TPy
178818 BOLT, 5/16°-18X3/4" {12.800%Y ... ... ..... 313
186678 BOLT, 3/8"-16X1°{12.9001) ... ... ........ 6161616 6j6]16]6
120382 LOCKWAGSHER, 3/8" {12.8200) .............. FJAR] 6| 6| 6 |AR 6 {AR] 616
# NOT SERVICED,; FOR REPLACEMENT
USE 5188377 BODY, PLUS {1}
8220913 COVER, (1} 5199150 S£aL,
AND {1) 5188378 SPACER SEAL.
NOV.,, 1984 PAGE 1 OF 5.6G00A
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B 3 MPC ENGiIiNES DETROIT DIESEL
5.6000A RAW WATER PUMP

...................... TYPES ..o
PART 3 4 4 5 5 5
LFIG L NUMBER ... ... ... NAME AND DESCRIFTION .......... 8 o 5 3 5 7
3 4 4 5 5 5
9 4 8 4 6 8
5.6025 - RECONDITIONING KiT, RAW WATER
PUMP
5187225  RECONDITIONING KIT, 2,8,4,6V63 ... ........ AR|AR AR
5197224  RECONDITIONING KiT, 6,8V63 .. ... ... ...... AR| AR} AR ARIAR|AR| AR
5199850  RECONDITIONINGKIT ... .................. AR
5.6035 . CAM, RAW WATER PUMP BODY OFFSET
8A8 5196695  CAM ASSY. 2,3,4,6V53 §NCLUDES
WEARPLATE} ..., 111 1
88 5193554  CAM,6BVS3 ... ........................ 1] 1)0 1l
8A B196899  CAM, 453 ... ... .. ... ... .. ... ..., 1
8AB 101076 SCHEW, #10-32X1/2" FIL. HD.
(1290100 .. 0 1] 1
101088 SCREW, #12-24X3/8" {12.800%) ..........., 1
88 114366 SCREW, 1/4°.20X1/2" FiL. HD.
(128010) . ... 1hvbr ] A
5.6090 - COVER, RAW WATER PUMP
8AB 51965685  COVER 234BVE3(END} ................... 1]1
8AB 5193555  COVER 468VSIEND) .. .................. R I 111
84 5199147  COVER 4-B3(END) ........................ 1
8A 8920913  COVER 2,3453(END} ..................... 1
BAE 101075 SCREW,# 10-32X3/8" FIL. HD.
(129010) .. ... e 616 6 6
8B 114366 SCREW, 1/4"-20X1/2" FiL. HD,
12.8010) ... . § 55
5.6100 - GASKET, RAW WATER PUMP COVER
8AB 5193562  GASKET,4,68VB3 ... ... ................. 11114 IR BB
8A 5193603  GASKET, 3453 ..............ccc.unnnn.. 1{1 1 1
5.6120 - SHAFT, RAW WATER PUMP
8AB 5196815  SHAFT, 2,3,46VE3 (BRONZE} ............... 111 1
BAB  B197653  SHAFT, 2,3,4,6V53 (STAINLESS STEEL) ... .... ARIAR
8AB 5193852  SHAFT, 46B8VE3(BRASS) .................. 3 1 1]
88 51984056  SHAFT, 6VB3 (MONEL} ..................... 11 1]
NOV., 1984 PAGE 2 OF 5.6000A
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CFIG ) NUMBER

8A
8B

8a
BB

8A
8RB

8A
868

8A

PART

56120

51991851

56130
964806
954798

5.6140

9416358
415288
5193589
53199400
5199152

56160
5195019
51485101

56170
5183599

5108419
51899150

56173
5183597

5193665
5198420

56175

5193664

DETRO!+T DIHES EL

5.5000A RAW WATER PUMP

« BHAFY, RAW WATER PUuMP
{CONTD)

SHAFT, 4-83

- BEARING, BAW WATER PUMP

BEARING, 2,3,4,6V53 (N.D. 55504X12)
BEARING, 4,6,8V53 (N.D. 55506t.12)

- BING, RAW WATER PUMP BEARING
RETAINER

RING, 2346VS3. ... ... ... . ... ...
RING, 4.6.8Vv53 LARGE) (2.7470}
RING, 4.6 Bv53 (SMALL)
RING, 483
RING, 4-53

- SEAL, RAW WATER PUMP BEARING

SEAL. 2.3.4.6V53
SEAL, 4,8,8VE3

- SEAL. RAW WATER PUMP SHAFT

SEAL ASS8Y., 2,3,4,6VE3
* SEAL ASSY., 4,6,8Vv53
SEAL, 3482 ...
* INCLUDES ITEMS IN 5.6173 THRU
56174

- SEAT, RAW WATER PUMP SHAFT SEAL

SEAT, 2.3.4,6V53 {SPACER)
HSEAT, 6,8VS3 ... ..
# SEAT ASSY., 4.6.8V53 ... ... . .._.......
# NOT SERVICED, FOR COMPLETE
REPLACEMENT USE 5198419,

- RING, RAW WATER PUMP SHAFT SEAL
FRICTION

SEAL, 6,8VE3 (CARBON)

APRIL, 1981 PAGE
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5 3 MPC Ew | . L8y DEYROIYT DIESEL
5.6000A HAW WATER PUMP

..................... TYPES |
PART 3 4 4 5 5
IG L. NUMBER oL Ll NAME AND DESCRIPTION ..., ..... 8 ¢ 5 3 5 7
3 4 4 8 L] 5
9 4 8 4 6 g
56176 . RING, RAW WATER PUMP SMAFT SEAL
Y 5193598 RING, 2,34 6VB3{"0" SECTION) ............ HE I
5193567 RING, 6. 8VE3 {"0" SECTIONY ... ......... .. Tty 131 Ty 11t
5193566 F AING, 6,8vE] {SGUARE SECTION) ........... 1
# NOY SERVICED. FOR COMPLETE
REPFACEMENT USE 5198419,
56178 - SPRING, RAW WATER PUMP SHAFT
SEAL
5193583 WASHER, 6, 8VBI IMARCELY . ............... IR EEERS E3 2 I O O
56200 - SLINGER, RAW WATER PUMP SHAFT
kY 5196612 SLINGER. 2,3.48V53 .. ... .. ... ... . ... 141
3 5193676 SLINGER, 8§ 8VE3 ... ... ... ... Ll 11 IR I
5.86220 - REPLACEMENT KIT, RAW WATER PUMP
SEAL & HMPELLER
INCLUDES 5193553 OR $193602
IMPELLER IN 58230, SEAL ASSY. IN
56170 GASKET iN 5.6100, KITS
5197227 AND 5184860 ALSO INCLUDE
SCREWS IN 5.6080 AND SEAL RING IN
56178,
$197227 REPLACEMENT KIT, 2,3.48V83 . ............ AR{ AR
51854860 REPLACEMENY KiT.68VSE3 .. ... . ... ... ... AR AR AR] AR AR AR ARTAR
5199851 REPLACEMENT KIT, 23483 ......... ... ... AR
5.6230 - IMPLELLER. RAW WATER PUMP
PUMPBS INCLURE SYNTHETIC RUBBER
IMPELLER. FOR COLD WATER GPERATION
A NATURAL RUBBER IMPELLER IS
AVAILABLE,
Y 5183602 IMPELLER, 2,3,4.6VE3 (SYNTHEYIC .. ......., LI 1 1
& 5136629 IMPELLER 2.3.4.6 BVE3 (NATURAL}
{GREEN SYRIPE} ... ... ... .. ... ...... AR AR
3 51835853 IMPELLER, 6. 8VSI (SYNTHETICY . ....... .. ... LI I R I 11111
3 5196628 IMPELLER, 6.8V53 (NATURAL) (GREEN
STRIPE} . . .. ARIAR] AR AR AR AR
5.6320 - GEAR, RAW WATER PUMP DRIVE
A 5183676 GEAR, 23468VS3 ... ... ... ... ... ....... 111 111 H
120051 KEY, 5/32"X7/8" WOODRUFF {12.9350} . .. ... 1
5161024 KEY, 5/32"X7/8" WOODRUFF 8.6220) . ... ... } 11 ¥ Yl
APRIL, 1981 PAGE 4 GF  5.6000A
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DETROIT DIESEL & 3 MFC ENGINE
£.60004 RAW WATER PUMP

..................... TYPES .o
PART : 3 4 4 s 5 8
CEIG .. NUMBER .. .......... NAME AND DESCRIFTION ......... 8 0 5 3 [ 7
3 4 4 5 5 5
g 4 8 4 8 8
5.6320 - GEAR, RAW WATER PUMP DRIVE
{CONTD]
8B 1033285 LOCKWASHER. 5/8" (1282000 ... ........... 111431 NEREEE
88 122368 NUT, 5/87 18 (12.8120) oo\ oviennnns 111118 EENEERE
5.6350 - GASKET, RAW WATER PUMP
5104506 GASKET, 2.3,4.6VE3{1.5040). ... ... .. ...... 14
* FIG. 8A OF 1.0000,
%. 6380 . BRACKET. RAW WATER PUMP
MOUNTING
5144165 BRACKET, 483 .. ...ttt eaninn. 1
5144167 BRACKET, 453 ... 0ttt i, 1
186619 BOLT, 3/8"-18X1 1/8"{12.900%} ... ... ...... 3
186622 BOLT, 3/87-16X1 1/4-{12.8001} .. ... ....... 2
186283 BOLYT, 3/8"-16X3 1/2° {129001} ... ... ...... 1
193221 BOLT, 7/16"-14X1 1/4" (12.9001} .. ... ... ... 1
5156230 WASHER, 3/8"X1 3/16° {3.41200 .. ......... 2
103321 LOCKWASHER, 3/8% (1292005, ... .......... 5
103322 LOCKWASHER, 77167 {12.9200) ............ 1
1026386 NUT, 3/8 16 {12.8720) ..o ovrninnnnnrin 2
5.6410 . PLATE, RAW WATER PUMP DRIVE
BAS 5153449 * @ PLATE 2,3.4.8V53 (21 TEETH)
(L7830} . 1)1
8AB  B1704B0 PLATE, 2,3.4.8VTY . ... ' i1 bbb
8A8 5131627 #DISC, 2,3.4.68VE3 (21 TEETH .. ... ......... AN R R
88 5176474 BOLT {17630} ..\ ottt e 4 s[4} a 4
5146092 BOLT, 3/8°-24X1.20" (125018} ... .. ........ 4 414
5145091 BOLT, 3/8"-24X1.38" (126018} .. ... ... .... 473 3 3 3
103321 LOCKWASHER, 3/8" (12.9200} .. ............ 4 4
8413633 NUT, 3/8".24 SELFLOCKING {12.9120) . ... ... 1 1 1 1
5145431 NUT, 3/8°.24 JAM{12.4037) .. ............. 1 1
* THRU 2D-16010, 3013731,
4D-17088, 6D-7119.
@ NOT SERVICED, USE 5131627 AND
INCLUDE (1} 143816 COUPLING.
3 EFFECTIVE WITH 2D-16011, 3D-13732,
4D-17089, 6D-7120. _
5.6413 - RETAINER, CAM OR BALANGER GEAH
8A 5122922 RETAINER [1.7207) ... s, 11111 3
5122923  STUD(L7633) ... ... v, 3 1
5108836 STUD (LTS3 .. 1 1

APRIL, 1881 PAGE 5 OF $5.8000A
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5 3 MPC ENGINES DETRO!Y DLILESEL
5.8000A RAW WATER PUMP

..................... TYPES .. ...
PART 3 4 4 5 5 5
FIG O O NUMBER . L NAME AND DESCRIFTION .. .. ... .. 8 o 5 3 5 7
3 4 4 g5 5 5
9 4 8 4 L] 8
5.6413 . RETAINER, CAM OH BALANCER GEAR
{CONT'DH
124928 NUT, 3/8°-24 [12.9320) .. ... ... ... .. ... 1 1 t
5.6420 - COUPLING, RAW WATER PUMP DRIVE
AR 3292492 + COUPLING, 2.3,4,6VS3 [EXTERNAL GEAR,
ZITEETHI(1.7638) ... ... .. ... .. 11131 _
AR 51436316 # COUPLING {(EXTERNAL GEAR, 21 TEETH)
L7838) ... . e e EI0 O T S O R R I IR AR N B
* NOY SERVICED; USE 5143616 AND
INCLUDE (31 5131827 PLATE.
# EFFECTIWE WITH 20.16011, 3D-13732,
40-17089, 607120,
56500 - CONNECTION, BAW WATER PUMP INLET
5114776 ELBOW, 4.6VS3 (88377 ........ ... .. vun 1 H T{111
5109936 ELBOW, BVB3{BE377 .. .. .. ... .. ... .. 1 1
5128086 ELBOW, 2483 {88377 .. ... 1
8517473 ELECTRODE ASSY, 2.3,4-53 (1 1/4"
ELECTRODEI{BEEC1O} . ... ... .. ... ...... 1
8515841 ELECTRODE ASSY., 4.6.8V71 NCLUDES
2 1/8" ELECTRODENB.E0O1D) ... ... ..... 1§18 111 1TE1 1Y
113177 PLUG, 374" PIPE BRASS {12.8880y........... 1 H 1:1¢1
179828 BOLY, 6/167.18X2 1/27 (12800 . .......... . _ 2
179839 BOLT, 3/87-16X17 (12,9001 .. ... ... ..... 2 F3
179847 BOLT, 3/8"-16X2° (1280014} .. ............. 2 2 2122
1033290 LOCKWASHER, 5/167 {12.8200} ............ 2
103321 LOCKWASHER, 3/8° {12.8200). ........... .. 2121 2 2{2312:2
56510 - GASKET, RAW WATER PUMP |NLEY
CONNECTION
51153956 GASKEY, 4. 8VB3 (584100 .. .. ... .. ..., ... 111 ] 1 tirp e
5.6600 - CONE, RAW WATER PUMP CLUTCH
5189401 CONE. 4-B3 .. .. ... .. . ... ... .. i
APRH., 1981 PAGE 6 GF 5.6000A
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DETRO:T DIESEL 5 3 MPC ENGINES
5.8000A RAW WATER PUMP

.................... TYPES
PART 3 4 4 5 5
CFG L NUMBER L Ll NAME AND DESCRIPTION ......... 8 Q 5 3 5 7
3 4 4 5 5 5
g9 4 8 4 ] 8

B.6610 . SHIELD, AAW WATER PUMP CLUTCH
5199402 SHIELD, 453 . ... ... ... . o v 1
5188410 SPRING, 453 .. .. ... ... e 1

5.6620 - PIN, RAW WATER PUMP BALL
ABBDT72 PIN, 3716"XY 3/8"BOLL ... ... L.l 1
4565481 BIN, 3718 X" ROLL ... oL 1

£.6630 - KNOB, RAW WATER PUMP HANDLE
199404 KNCHE, PUMP HANDLE 483 ... ... .......... i

5.6640 - HANDLE, RAW WATER PUMP CLUTCH

51984085 HANDLE, 4-83 ... ... ... ... ... ..., ... 1

5.6680 - PLUG, BAW WATER PUMP TUBE
5199407 PLUG .. . e e s b

5.6660 - SPRING, RAW WATER PUMP GUIDE

TUBE

5199406 SPRING, GUIDE 483 ... ... ... ............ 1

BE.6670 - TUBE, RAW WATER PUMP GUIDE
5198409 TUBE GUIDE 483 .. .. .................... 1

APHRIL, 1881 PAGE 7 OF  5.68000A
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DETROIT DIESEL

FIG

'A.B
'AB

B

3A
3AB
IAB

3A

BAB
1]

BA
8A

8AB

8A
8A

PARY
... NUMBER .. ..

56001 -

5115396
£145578
5144197
5107480
179882
179884
454933
193221

56010 -

5108174
51935861

5.6012 -

5186513
5194567

56020 -

5199017
5195411
5199377
51935686
5195763
5197597
5196762
1BE678

120382

5.6025 -

5197224
£198850
5.6035 -
5196695
5193554
51558909
101076

101088

5.60980 .

5193555
8920913
5199147
101078

5.8000A RAW WATER PUMP

PUMP ASSY., RAW WATER

A PUMP ASSY. INCLUDES ITEMS IN
5.8010 THRU 5.6320 EXCEPT 5.6220.

PUMP ASSY.  468VE3 ... .. ... ... .. .....
PUMP ASSY, 2346VE3 ... ... . .. .. ...,
PUMP ASSY. 353 .. .. .. ...
PUMPASSY, 868VB3 . ... ... ..l
BOLT, /27 13X1 /8" {12.800%Y) ............
BOLT, 1/27-43X1 378" (12,8001 ... ... ..., ..
BOLT, 7/1867-14X1 /8" 129001} .. ....... ..
BOLT, 7/16".14X1 1/4" {12.8001} ...........

HOUSING., RAW WATER PUMP DRIVE

ADAPTOR, 2.3,4.6V53 .. .. ... .. o0
ADAPTOR 488BVB3 . ... ... .. ... .. ...

GASKET, RAW WATER PUMP ADAFPTOR

GASKET, 2,346VB3 .. ... ... ... .
GASKEY 46BV53 ... .. .. ... ... . 0

HOUSING, RAW WATER PUMP IMPELLER

BODY, 3-53 ... .. .
BODY, 23486V83 ... .. ... ... ...
BODY 468BVB3 ... . .. ...
PLATE WEAR 483 .. ... ... ... ... . ... ....
PLATE, WEAR 3-B3 ... .. ... ..............
PIN, 3/16"X5/16" DOWEL ..., ..., .. ......
PIN, DOWEL{B.6010} ... ... ... ... ........
BOLT, 3/8°-16X1°(12.80Q1) ................
LOCKWASHER, 3/87{12.8200) ..............

RECONDITIONING KIT. RAW WATER
PUMP

RECONDITIONING KIT, 8,8VE3 ..............
RECONDITIONING KIT, 2,3,4.83 ..., ... ... ..

CAM, RAW WATER PUMP BODY OFFSEY

CAM ASSY,, 2,3.4,6VE3 INCLUDES

WEAR PLATE) ... ... .. oo,
CAM, B.8VE3 ... ... it
CAM, 883 ... .. oo
SCREW, #10-32X1/2" FIL. HD.

(1280100 ... o
SCREW, # 12-24 X 3/8” FiL, HD,

$12.8010) . ..o

COVER. RAW WAYER PUMP

COVER, 4,6,8V53 (END)
COVER, Z34-53(END} ... .................
COVER 383 ... . i,
SCREW, #10-32 X 3/8" FiL. HD.

(12.8010) ... ..o

NOV., 1884 PAGE

5
T PO .
9 1 5
6 7
4] 4
H
TP 13 1
4
4147414
t{1411 H
H
ti1§1 1
1
t{111 1
H
1
T{111 1
1
1
6
6
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ART AR AR AR
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H
t{1}]1 1
1
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§ 3

HG

86

8A.8
BAB

BA
88

8B

. NUMBER

Mg

PART

5.6090

114366

5.6100
5193662
5193603

5.6120
5196515
51935562
51998151

5.6130
954806
854799

5.6140

84163568
5193569
53199400C
5398162
5.6160
5195019
5185101
5.6170
5198419

53199150
5199378

56173
5198420

ENGINES

*

5.6000A RAW WATER PUMP

COVER, RAW WATER PUMP
{CONT'D}

SCREW, 1/47.20X4/2" FIL. HD.
{12.9010}

GASKET, RAW WATER PUMP COVER

GASKETY, 4,6,8VE3
GASKET, 3,4,6VE3

SHAFT, RAW WATER PUMP

SHAFT, 2,3,4,6V53 {BRONZE)
SHAFT, 4,6, 8V53 (BRASS)
SHAFT, 3-B3

BEARING, RAW WATER PUMP

BEARING, 2,3,4,6VE3 {N.D. BE504X 12}
BEARING, 4,6 8VB3 {N.D. 55506112}

RING. RAW WATER PUMP BEARING
RETAINER

RING, 2,3,46VB3 ... .. ... .. ... .00
RING, 4,6,8VE3 {EMALL}
RING, 3-83
RING, 3-53

SEAL, RAW WATER PUMP BEARING

SEAL, 2,3.4,6VE3
SEAL, 4.6,8VE3

SEAL, RAW WATER PUMP SHAFT

SEAL ASSY., 4,6,8V53
SEAL, 3,48VB3 ... .. . L L
SPACER, SEAL 2346V.53 ... ... .........
* INCLUDES ITEMS IN 56173 THRU

5.6178.

SEAT, RAW WATER PUMP SHAFT SEAL
SEAT ASSY., 4.6,8VE3

NOV,, 1884 PAGE

5 6 8
8 1 5
] 7
LY 4

5

i
1111 1
T3t 1

1
I I I i

1
TP 1

1
1§41 1

1

1
1114 i
11131 %

1
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DETROIT DIESEL

ig

8A
8B

8A

BB
88

56175 .

5123564

56178 -
5143567

56178 -

51935663

5193667
56200 -

51836786

5.6220 -

53194860
5189851

56230 -

53193602
51938853

5.6320 -

5192356786
5161024
103325
122366

5.6000A RAW WATER PUMP

RING, RAW WATER PUMP SHAFY SEAL
FRICTION

SEAL, 6 BVBI[CARBON} ... ... ........ ...

RING, RAW WATER PUMP SHAFT SEAL
RING, 6 8VB3{"O" SECTION) ............ .. ..

SPRING, RAW WATER PUMP SHAFT
SEAL

WASHER, 8,8VE3 (MARCEL) ................
WASHER (W/PUMP SHADT) ... .. .. .. ..

SLINGER, RAW WATER PUMP SHAFT
SLINGER 6,8VS3 ... ... ... ..

REPLACEMENT KIY, RAW WATER PUMP
SEAL AND JMPELLER

INCLUDES 5183553 GR 5183602
IMPELLER IN 8. 6230, SEAL ASSY. IN
56170, AND GASKET IN B 61006,

KIiTS 5187227 AND 5184860 ALSO
INCLUDE SCREWS IN 5.6090 AND SEAL
RING IN 568178,

REPLACEMENTKIT, 68V53 ... ........... ..
REPLACEMENT KIT, 234-53 ............ ....

IMPELLER, RAW WATER PUMP

PUMPS INCLUDE SYNTHETIC RUBBER
IMPELLER. FOR COLD WATER GPERATION
A NATURAL RUBBER IMPELLER IS
AVAILABLE.

IMPELLER, 2,3,4,6V53 (SYNTHETIC} ...._.....
IMPELLER, 6,8V53 {SYNTHETIC)

GEAR, RAW WATER PUMP DRIVE

GEAR, 2,3468V53 ... . ..._.............
KEY, 5/32"X7/8" WOODRUFF (5.62304
LOCKWASHER, B/8" 1129200y .. ...... .. ...,
NUT, 878718 (12.8120) .. ... .. ... .. .....

NOV., 1884 PAGE
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5

CEG

BAB

8A.B

3

MPC ENGINES
5.6000A AAW WATER PUMP
PARY
NUMBER.......... ... NAME AND DESCRIPTION .. ... ...
56350 - GASKET., RAW WATER PUMP
5122648 GASKEY, 2.3.4-53 (15040} .................
56410 - PLAYE, RAW WATER PUMF DRIVE
5170480 PLATE, 234 6VB3 ... ... ... L L
5145092 BOLT. 3/87-24X1.207{128018} ........ .....
5145001 BOLT, 3/87-24X 138" {125018} .. ...........
8413533 NUT, 3/8°-24 SEILFILOCKING (129120} . ......
5145431 NUT, 3/8"-24 JAM (12,4037 .. ... ... ... ..
56413 - BETAINER, CAM OR BLANCER GEAR
5108836 STUD, 3/78"-24X1 3/4" 125018 ... ... ...
5.6420 - COUPLING, RAW WATER PUMP DRIVE

53143616 # COUPLING (EXTERNAL GEAR, 21 TEETH)

{17636 .
# EFFECTIVE WITH 2D-1601%1, 3D-13732,
4D-17088, 60-7120,

$.6450 - SPACER, RAW WATER PUMP DRIVE

5140814

§5.6500

5109936
5128086
53121043
5114776
BLE17473

B515841

113177
179828
179830
179839
179847
103320
163321

5.6510

5115385

SPACER(128018) ... .. ... .. ... ... .. .....

CONNECTION, RAW WATER PUMP INLET
AT GEAR BOX

ELBOW, BVBI(BE377 ... i,
ELBOW, 24-53 (BB3TT) . .......ooeen ...
ELBOW, 3,4,6V53 (58377} .................
ELBOW. 8,8VS3(5.5377) . .oooornn.
ELECTRODE ASSY., 2,3,4,6VB3 {1 1/4"

ELECTRODE}{E.5010) ...................
ELECTRODE ASSY., 4,6,8V53

{INCLUDES 2 1/8" ELECTRODE)

(BBOT0) .
PLUG, 3/4" PIPE (12,9550} ... .......... ...
BOLT, 5/16"-18X2 1/2° {12.8001} ... .. ......
BOLT, 5/16"-18X3" (12,8000 .......... ...,
BOLT, 3/8"-16X1°{12.9001} .. . .............
BOLT, 3/8"-16X2" {12.9001) ................
LOCKWASHER, /16" (12.8200) .............
LOCKWASHER, 3/8°{12.8200) .. ............

GASKEY, RAW WATER PUMP INLET
CONNECTION

GASKET {5.54 10}

NOV., 1984 PAGE

4
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1
1
"
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1
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1
2
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2
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Fis ... NUMBER

PART

56600
5199401

5.6610
5199402

5.86620
455972
455481

56630
5188404

5.6640
5199405

56650
5199407

$.6660

51994086

5.6670
5199409

56680
5199410

+

+

DETROIY DIESEL

5.6000A RAW WATER PLMP

CONE, RAW WATER PUMP CLUTCH
CONE, 3-53

SHIELD, RAW WATER PUMP CLUTCH
SHIELD, 3-83

PN, RAW WATER PUMP ROLL

FiN, 3/16" X 1 3/8" ROLL
BIN, 3/18" X 1" ROLL

KNOB, RAW WATER PUMP HANDLE
KNOS, PUMP HANDLE 3-53

HANDLE, RAW WATER PUMP CLUTCH
HANDLE, 3-53

PLUG, RAW WATER PUMP TUBE

SPRING, RAW WATER PUMP GUIDE
TUBRE

SPRING, GUIBE 3-B3

TUBE, RAW WATER PUMP GUIDE
TUBE, GUIDE 3-83

SPRING. RAW WATER PUMP HANDLE
SPRING

NOV, 1984 PAGE
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DETROIT DI1ESEL § 3 MPLC ENGINES
5.7000A  WATER FILTER

..................... TYPES . ...
PART 1 1 1 2
RGO NUMBER L.l NAME AND DESCRIPTION ... ... ... 2 7 g 1 3 s
1 1 2 2 2 2
5 8 G 2 5 8
57001 - FILTER ASSY., WATER
A FILTER ASSY. INCLUDES ITEMS IN
5.7013 THRU 5.7045.
9A.B 2338846 FILTER ASSY. [PERRY} . ... ... ... ... ... .. 1 I 2 T O I A I H
2A.B 5188110 FLTER ASBSY. .. .o i TPt H
186629 BOLY, 5A18°-48X1" 1280010 .. ... .. .. .. 2
186664 BOLY, 5/18"-24X1 /87 41128009y ....... ... 2 2i2t2)2]2:2:2]1212
120383 WASHER, 5/167 129180y . ... .. ... .. ..., .. 2 2 2p2{2i2
103320 LOCKWASHER, 5/167 {12.8200) . ........... 2i212(2zj2t212{212:1212
114483 NUT, B/187-24 {12.8120) . ......... ... .00 ' 2]z12]212|212:2:12
B.7013 - BOLY, WATER FILTER
A, 5194628 BODY e e 1 I T A O O O A 1
SA 8033035 BODY . e IR 1
9A, 112578 PLUG, 1/4” PIPE BRASS (12.8858Q)........ ... 1 LN I O T T R B 1
5145014 PLUG, 3/8" PIPE BRASS (1285880}, ..., .. ... LI I 1
5.7020 - ELEMENY, WATER FILTEH
INCLUDES GASKET IN 570386,
A 5128379 ELEMENT (4" DIA X 337167 L) ... .. ... 1 111 1§31 1
9A 5199322 ELEMENT (4 7/8" DIA. X 3 3/16°L) ... ... .. .. IR BN 1
5.7023 .- PLATE, WATER FILTER SUMP
8A 5194613 PLATE .. e 1 LIS T T T O T O I 1
SA 5199601 PLATE TPt 1
57026 . SPRING, WATER EILTER
SA 5184625 SPRING ... ... e 11} 1
8A 22934885 SPRING ... 1 2 I R I T T B O 1
57034 - COVER, WATER FILTER
3A 5194816 COVER .. ... .. i i e 1 LI O T A N B 1
A 2453224 COVER .. .. . . i 11111 1
145014 PLUG, 3787 SO ML (128580 ... ......... Tite v v v s vy 1 t]t
SA 22383482 BOLT ASSY. (WITH WASHER) .. ... .. ... .. ., 2i2fp 222222 212
570356 - GASKET, WATER FILTER COVER
94 5187437 GASKET .. .. e 1 1114t v %
9A 51974386 GASKET ... 1] 11 ¥
APRIL, 1881 PAGE 1 0F 8570004
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FIG . NUMBER

1A
1A

3A
3A

4]
38
38

g
n

38
38

28
3B
g
ag

231

MPC

PART

5.7043

2293823
2233483

65.7045

5199800
5158601

5.7080

5128886
5108181
5128824
5128527
5128831
81084686
5128832
5108466
51091081
5175708
5113488
179822
173827
446697
179847
186283
103321

5.7090

5136293
5736293
5138293
5130253
5135293
5189498
3116681
116332

142269

943224585

ENGINES

5.7000A WATER FILTER

PLATE, WATER FILTER LOWER

PLATE(ALUM ... . s
PLATEALUMY ... oot

BRACKEY, WATER FILTER MOUNTING

BRACKET ... . e
BRACKET ... .. ... .
BRACKETREARL .......... ... i
BRACKET(FRONTY . ....... ... .. viiinn.,

* BRACKETY ... . e R,
BARACKET ... .. e

CBRACKET

* & B oW @

SPACER (8.3828)
SPACER {2.9410)
BOLT, /167 18X /2" 1129001 .. ... . .....
BOLY, S/18%-18X2 1/4° (12,3000 ...........
BOLT S/16%18X6 1/2" (128000 . ... .. ... ..
BOLT, /8% 18X27 (128001 ... ... ...
BOLT, 5/8716X3 1/2 {12900 .. ....... ...
LOCKWASHER, 3/8° (12.8200). .............
* THRU 4D-484 1 NOY SERVICED; USE

ITEME MARKED 2.
@ EFFECTIVE WITH 4D-4842,
+ OBSOLETE

HOSE, WATER FILTER INLET

HOSE 12 1727 L X 5/87 LD 25060 ... ... ..
HOSE, 30 172" L X S/8° LD 28060 ... ... ..
HOSE, 22° L X 5/8" 1D 1285080 ... . ... ...
HOSE, 11 1/2° U X 8/87 LD {2.50680) .. ... ...
HOSE, 15" L X 5/8" LI (25080 ...........
HOSE 10X36°L) ... ... ... . ......,
VALVE, SHUTOFF (8.7100) :
BUSHING, 3/8"X1/4° RED. (12.987¢F ..., ...
BUSHING, 1/2°X3/8” RED. {12.9670) ........
ELBOW, 5/16"-80 DEG, INV. FI_ TUBE.

1/4% P.T. {12.9480})

NGOV, 1878 PAGE
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DETROIYT DIESEL 53 MP(C ENGINES
B.7000A  WATER FILTER

....... PR i £ o -1 J N
PART 1 1
CFIG L LONUMBER L. NAME AND DESCRIPTION ......... 2 7 9 1 3 8
b 1 2 2 2 2
5 8 0 2 5 8
5.7090 - HOSE, WATER FILTER INLET
{CONT'DY
191318 ELBOW, 3/87.90 DEG. STREET (12.9890) ... . .. 1 ti111]101
144128 ELBOW, 3/8° PIPE 90 DEG. (12.9600) ........ 1
3133153  CONNECTOR, 3/8 HOSE {12.4088} .. ... .. ... HE BCIS R AR BETR ST AETR BT BTN B A
9139801 CLAMP, 9/16°41 1/18" DHA, HOSE
(PZBBB0} ..ottt e 2la2lzizaizlz2izl2i2l2l2
5115097  COVER (AT CYLINDER BLOCK) (1.1060) ... . ... 1 1t11]1]1 11111
5155484  BRACKET, CLIP{7.1882) ............. ..... 191
5166244  CLIP 48040 . ... ...ttt r e 131
103847 DRAINCOCK, 1747 (12,9510} ....o.uouvun.ns 1
121207 NIPPLE, 3/8*X1" PIPE (12.85680% . . ... .. ... ... ! 1
120280 TEE. 3/8° PIPE (12,9616} . ................. i
179818 BOLT. 5/167.18X3/4" {12.9001} ... . ........ 2 z]212]2 ziz2i2
81333 BOLT, 8/16%.24X5/8” {12.9001) . ........... 111
103320 LOCKWASHER, 5/16" {12.9200} ............ 2 p; ARE 2 AR| AR
114493 NUT, 571824 (12,9120} .. .. ... ..ovvuen.s 1]
* STD. LENGTH HOSE: CUT TO LENGTH
SHOWN.
5.7100 - HOSE, WATER FILTER OUTLET
9B S129867 * HOSE #4 X 10 1/2° L {7.4078} . ... ........ 1 1 3
98 5129867 * HOSE #4 X 307 L.{7.4075) ... ............. 1 141
98 51298687 * HOSE #4 X 187 L {74075} .. .............. 1 1
98 5129887 * MOSE #4X 8" L{T4078) . ................ 1
38 5129867 @ * HOSE. 24 X 28 3747 L, {74075} ........., 111
98 5128867 * HOSE #£4 X 35 L {74078 ... ... .......... 141
190367 ELBOW, 1/4°.80 DEG. STREET {12.9890} ... ... 1 114
4440432 ELEOW, 3/8”-9C DEG. STREET (12.9880} ... ., . 111
118332 BUSMING, 3/87X1/4" RED, {12.9570) ........ 11101 1111 11y
144045 BUSHING, 1/2°X1/4° PiPE RED,
(1295701 ..ottt i 1
5186740  TEE{4,3001} ... .. . 1§ 1
1595836  VALVE {1/4°P.T. SHUTOER (4.7001), ... ... .. tRRTR ARTE NETE NN BT AR T TN AR TS BTN A
5189292  FTTING 1/4°- 18 HOSE .. . ... v e, BERE HE BRI IR I O 111
5189294  FITTING, 1/2°20HOSE . ...\ ovvenennn s, EEREEFEEEEE RN EEFEREE
5181108  CLIP{12.4095)}. . ... ... oomrunrnin, 1]
140871 CLP 12,9630}, .. ... 1l
@ THRU 4D.4841.
* STD. LENGTH HOSE, CUT TO LENGTH
SHOWN.,

NOV,, 1979 PAGE 3 0F 5.7000A
COPYRIGHT 1378 GENERAL MOTORS CORPORATION
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FIG

3A
IA

LY

3A
3A

3A
3A,

A

SA
A
SA

9A
94

3

MP O

PART

. NUMBER ..

5. 7001

23388446
5188110
100014
186505
103320
114493

5.7013
5194628
9033035
118836

112578
112304

57020

5199379
5199322
57023
5194613
5198601
57026
2233485

5.7034
5134615
2453224
2233482

5.7035

5197437
5197436

ENGINES

5.7000A WATER FILTER

NAME AND DESCRIPTION

- FHLTER ASSY. WATER

A FILTER ASSY. INCLUDES [TEMS iN
§5.7013 THRU 5.7045.

FILTER ASSY. (PERRYY ... ... ooieennns
FILTER ASSY. . oottt
BOLT, 5/18%.24X$" {12.8001) ... ...........
BOLT, 5/167.24X1 1/4” {12.9001)
LOCKWASMER, 5/18" (12.8200)
NUT, 5/16"-24 {12.9120)

- BODY, WATER FILTER

DRAINCOCK, 3/8" {12.8810y ...............
PLUG, 1747 PIPE BRASS (128550 . ..... ... ..
PLUG, 3/8° PIPE BRASS {12.9580}

- ELEMENT, WATER FILTER
INCLUDES GASKET IN 87035,

ELEMENT (4" DIA X 3 3/18" L) .............
Ei. EMENT (4 7/87 DIA. X 3 3/167L)

- PLATE, WATER FIiLTER SUMP

- SPRING, WATER FILTER
SPRING

- GASKET, WATER FHL.TER COVER

GASKET
GASKET

APRIL, 1981 PAGE

COPYRIGHT

3 3 4
¢ 3 ¢
3 3
2 4
T 1

T
2 2
2
2 2312
2 212
HEI H
1
1
1 1
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1
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1
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DETROQOIT HDIES EL

RGO

GA
9A

9A
SA

a8
8B

9B
8B

g8

57043 -

2293823
2293483

5.7045 -

5159600
5199601

57080 -

5138139
5139183
5147342
186629
179838
186612
186725
103321
103323

57081 -

5125837
5175882

57090 -

5188486
5123318
5147568
5147569
3116561
5169649
1168332

111316

144128

8924217
31331863
5139801

53115097
5165464
5165244

8. 70G0A WATER FILTER

PLATE, WATER FILTER UPPER

PLATE ... e
PLATE ... e

PLATE, WATER FHLTER LOWER

PLATE (ALUMY .o oo e
PUATE LALUMY oo oo

BRACKET, WATER FILTER MOUNTING

BRACKET .. ot
BRACKET ot
BRACKET ..ot
BOLT, 5/16°18X 17 (12.89001) ... . .. .......
BOLT, 3/87-16X7/8” (12.9000) ... ...........
BOLT, 3/8"-16X1 3/8" {12.8001) .. ..........
BOLT, 1/27-13X1 1/2° {12.9001) ... .........
LOCKWASHER, 3/8" (12.9200) .. ... ........
LOCKWASHER, 1/2° {12.9200} ... ..........

GASKET, WATER FILTER MOUNTING
BRACKET

GASKEY {7.1586) . ... . ...
GASKET{4.4115} .. .. ... ... . ..

HOSE, WAYER FILTER INLET

MOSE, £10X36" L. .. ... i,
MOSE, 47" LX13/32" 1D. (4.4330) ...........
HOSE, #BX 10" L. e
HOSE, #6X11 1/2° 4. (4.4328) ... ... ... ...
VALVE, SHUTOFF{8.7100) ..................
VALVE, SHUTOFF (25006} ..................
BUSHING, 3/8"X1/4" RED. {12.9570) ........
ELBOW, 3/8".80 DEG. STREEY

(12,8590} . ... v
ELBOW, 3/8" PIPE 90 DEG. (12.9600} ........
£1BOW, 3/8” TUBE 90 DEG. (12.9480) .......
CONNECTOR, 3/8" HOSE (12.4085) ... ... ....
CLAMP, 9/16”-1 1/16” DiA. HOSE

(32.9660) ...
COVER {AT CYLINDER BLOCK) {1.1060} .......
BRACKET, CLIP {7.1882) ... .................
CLIP{A.8040) .. ... ... ... .o o i i,

NGV, 1884 PAGE
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FIG L. NUMBER

B

MPC

PARY

57090

121207
8924177
179816
181333
103320
120378

57100

5129867
5129867
5147572
5122663
892417%

8924217
116332

5186740
1595836
5169649
5189292
5189294
1406571

ENGINES

*

5. 7000A WATER FILTER

HOSE, WATER FILTER INLEY
{CONT'D}

NIPPLE, 3/8"X 1" PIPE {12.9560)
TEE, 3/87-18{12.8818) ... ... ......
BOLT, 6/16"18X3/4" {12.800 1}
BCLT, 5/16"-24X5/87 (12.9001)
LGCKWASHER, B/16” (12.9200)
NUT, 5716718 {12.9120)

HOSE, WATER FILTER QUTLET

HOSE, #4X35" L {7.4075} ..........
HOSE, #4X45 1/4" L (7.4075)
HOSE, #£6X7 1/27 L. (2.5149)
ELBOW (5.3430)
ELBOW, 3/8°-80 DEG. STREET
{12,89590)
ELBOW, 378" TUBE 90 DEG. {12.9480)
BUSHING, 3/8"X1/4" RED. {12.9570) .
TEE {4.3001)
VALVE {1/4"P.T. SHUTOFF) {47001}
VALVE, SHUTOFF (2.5006)
FITTING, 1/4".18 HOSE
FITTING, 1/2-20 HOSE ... .........
CLIP, 1/2% TUBE 5/16" BOLT HOLE
(1286301 ............ .,
* STD. LENGTH HOSE. CUT TO LENGTH
SHOWN.

NOV, 1984
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DETROIT DIESEL

53 ENGINES

63010
eﬂcﬂzwezozo LABATA

FIG. 1A EXHAUST MANIFOLD (Center Outlet)

FIG. 1B EXHAUST MANIFOLD {End Outlet)

Figs. 1A & 1B of 6.0000
© 1978 Generat Motors Corp.




DETROIT DIESEL _ S3ENGINES

wss  5.2085

FIG. 1C EXHAUST MANIFOLD (Water Cooled)

41001

6.1020
1454t

FIG. 1D EXHAUST MANIFOLD {Side Outlet)

Figs. 1C & 1D of 6.0000
acT., 1978 © 1978 Genaral Mators Corp.




DETROITDIESEL 53 ENGINES

FIG. 2A EXHAUST MUFFLER {6.2001)

Fig. 2A of 6.0000
{€T.. 1978 © 1978 General Motors Corp.



4.2035

) 6.2035
iEM 56,2005 Fem 3 ITEM 4

[EEM 2

6.2080--6.2090
WEM ¢

6.2083
HEM 10

62070
ITEM 7

TEM 24

6.2100
TEM 23

#2324
62105 6.2105

ITEM 26 TEM 27

FIG. 3A EXHAUST CONNECTIONS

6.2112
FEm 29

Fig. 3A of 6.0000
0CT., 1978 & 1978 General Motors Corp.




BETROGIT BIESEL 5 3 MPEC ENGINES
6.1000A  EXHAUST MANIFOLD

..................... TYPES ... .. ...,
PART 1 1 1 1 1
LFEG L ONUMBER ... L., NAME AND DESCRIPTION ... ...... 1312111 211:13;1131113lt%
gl1i0)]2i8j2|1}3]{313|86]3
9 1 8 2 4 7
6.1001 - MANIFOLD, EXHAUST
1A 5116303 #MANIFOLD, 2.53 ... ... ................... 1
1A 5121174 MANIFOLD, 263 ................. 1
TA 5123734 £ MANIFQLD, 253 ...... Nr e e RN 1
1o 5145048 MANIFOLD, 2.53 (WATER COOLED]} 1
1A 5123733 MANIFOLD, 283 ..................... NN 1
tA B121096 @ MANIFOLD, 283 ... ... ... .. .............. 1
0 5146201 MANIFQLD, 3,6V53 (WATER COOLED} ........ 2
1A 5123710  * MANIFOLD, 3.6vE3(5130330) .............. 2
1A 5123709 * MANIFOLD, 3-83 (5130329 ..............., 1
ig 5121097 = MANIEOLD, 453 8130240% ... ... ........ 1
tD 6145649 MANIEQLD, 4,8VE3 (WATER COOLEDY ........ 1
18 6124377 7 MANIFOLD, 4.33(8179382) . .. ,., . ......... i
iB 113178 PLUG, 1/8° PIPE SC1. MO, BR, {12.95805 .. ... .. LI IR I I t]1] % 1
1A 5145009 PLUG, 1/8" PIPE {1285650) .......... e 1
1A 5t21182 PLUG, 1/4° PIPE {2.40%8) .. ..., e 42 2
1A 5164360 WASHER, 15/160D. ................ a1 3 3 3 3
1A,C 5104439 WASHER, 7/18° STUD(B.1001) . ............ 514 85 414:86
1AL 1278585 NUT, 7/18°-20 129120 ... ... .. ..., 3{5}4(3]|8i5{3|8{4};6j3|3
# NOT SERVICED, USE 5123733, ON
UNITS WITHOUT SHUTDOWNS ALSO
INCLUDE {1) 8121098 COVER, {1}
5113412 GASKET, (2} 188618 BOLTS,
€2} 103320 LOCKWASHERS, (2) ¥
113178 PLUG.
@ NOT SERVICED, USE 5130329 WITH
MECHANICAL SHUTDOWN, 5130330
WITHQUT MECHANICAL SHUTDOWN,
gg‘f INCLUDE EXHAUST FLANGE TYPE
* NOT SERVICED; USE PART NUMBER
SHOWN IN PARENTHESES PLLS
EXHAUST FLANGE TYPE 234 IN
6.2000A,
= NOY SERVICED; USE PART NUMBER
SHOWN IN PARENTHESES PLUS
EXMAUST FLANGE TYPE 243 IN
6.2000A.
? NOT SERVICED; USE PART NUMBER
SHOWN IN PARENTHESES PLUS
EXHAUST FLANGE TYPE 243 IN
8.2000A.
6.1010 . GASKET. EXHAUST MANIFOLD
1AL 5118206 GASKET, 2.83 .. ... ... ... ... ....... 1 1 1 it
1A.C £113008 GASKET, 4.8v83 ... ... .................. 1 1 1
1AC 5116205 GASKET, 3.8VE3 ... ... ... .......... 1 2 211
8.1020 - STUD., EXHAUST MANIFOLD TO MEAD
1A.C 5112899 STUD, 3/16" X2 3/32* L ... oL 3181 4(318[85]3{8i4[5{333

MARCH, 1881 PAGE tOF 8.1000A
COPYRIGHT 1981 GENERAL MOTORS CODRPORATION




$3 MPC ENGINES BETROIT DIESEL
8.1000A  EXHAUST MANIFOLD

..................... TYPES ...
PART 1 1 1 1 1 7
CHG .. NUMBER ... .. ... NAME AND DESCRIPTION ......... 1{1{2}1}2 IRREIRRERE
of{1jo|z2i5/2|1]3|3|3|68(3
9 1 8 2 4 7
8.1100 . PLATE, EXHAUST MANIFOLD COVER
TAB  B1Z1098  PLATE .........onirrreiniiineinneann. 111
1AB 1688618 BOLT, 5/18%-18X8/87 {12.9001) ............ 212
8.1110 . GASKET, EXHAUST MANIFOLD COVER
PLATE
18 5113412  GASKET{74B10). ... ... ..ovunennnnnnann.. 11
MARCH, 1981 PAGE 2 OF 6.1000A
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BETROIT DIESEL

8.1000A  EXHAUST MANIFOLD
PART
LEHG OO ONUMBER (L. L.l NAME AND DESCRIPTION ... . ....
4.10017 - MANIFOLD, EXHAUST
53125411 > MANIFOLD, 3-53 (51988686} .. ....., Cearaae
5129641 * MANIFOLD, 3-53 (8148215} ................
5109458 @ MANIFOLD, 1.6VE3 (L. BANK) (5198866} .. ...,
18 5124378 # MANIFOLD, 46315130240} ................
5125431 J MANFOLD, 4-53 (5100148) . ...............
S12682€ # MANIFOLD, 483 (5130304} .. ........ e
18 5100144 MANIFOLD, 4-83 ... .. ... ... . .........
18 5109094 % MANIFOLD, 4-83 {8100 148 AND $D-202
BRINTY . e e
B125411 @ MAMFOLD, 3,6vS33 (/. BANK] (5198866} . ... ..
8 5128014 MANIFGLD. 3,8VS83 .. .. ...................
i 113178 PLUG, 1/8" PIPE 80, HO, BR, {!2 1110 SN
180016 BOLT, 57167 18X 1/27 (12.8001) ..... S
1A.C 5104439 WASHER, 7/16% ... .. ..., Fer e
1A,C 127865 NUT, I/18%20(12.8120) ... .. ... i
* NOT SERVICED: USE PART NUMBER
SHOWN [N PARENTHESES PLUS
EXHAUST FLANGE TYPE 234,
@ NQT SERVICED; USE PART NUMBER
SHOWN IN PARENTHESES AND
INCLUDE (1) 5121088 COVER, (1)
5113412 GASKEY, {2} 186618 BOLTS,
{2) 103320 LOCKWASHERS, {1)
113178 PLUG,
# NOT SERVICED; USE PART NUMBER
SHOWN IN PARENTHESES PLUS
EXHAUST FLANGE TYPE 243 IN
§.2000A.
% NOT SERVICED. USE PART NUMBERS
SHOWN N PARENTHESES)
6.1010 . GASKET, EXHAUST MANIFOLD
1A,0C £119008 GASKET, 48VvE3 ... .. ... .......o .
1AC 511682086 GASKET, 3.8VE3 . ... ... ... v
8.1020 . STUD, EXHAUST MANIFOLD TO HEAD
1AC 5112894 STUD, 3/118°X2 37327 1. ...

MARCH, 1981 PAGE
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53 MPC ENGINES DETROIY DIESEL
8.1000A  EXHAUSY MANIFOLD

..................... TYPES . e
PART 21 2 2 2
FiG .. O NUMBER ... ... NAME AND DESCRIFTION ......... 11211 Ri2|12121 4 412
Tj1{8iz2l4a;i2|8i13ji2/4|818
7 <} 8 9 L
6.1001 - MANIFOLD, EXMAUST
NPN MANIFOLD {CUSTOMER FURMISHED) ......... i
A B130329 MANIFOLD, 38VEB3 (R BANK) . ............ A |
A S130330 » MANIFOLD, 36VE3 . ........... P r s AR
5179382 MANIFOLD, 48BVB83 .. ... ............... PN 1
5130304 MANIFOLD, 4~53 e ke 1
F:1 5130240 MANIFOLD, 4,853 . ..., ...... e 1
18 5148215 * MANIFOLD, 38VE3 (R BANK}........... . ) AR! ¢ 1
;! 5132494 MANSFOLD, BVBI(R. BANK) ............... . ) t
a8 5132495 MANIFOLD, VB3 (L. BANK) ................ 1
] 5128014 MANIFOLD, 8VA53 ... . . et ] 1
i 51324968 + MANIFOLD, SV-B3 (R BANK) ........... . 1
H BI132497 .+ MANIFOLD, 8V B3 (L. BANK} ................ 1
7. 5133435 CRAB .. .. . i it 4 4185
ic 113175 * PLUG, 1/8° PIPE {12.96850) | e 2iAaR{ 1] 1] 1iaR]
180016 BOLT, 5/16%-18X1/2" {12. 9001) ........ 1
1AC 5104439 WASHER, 7/46* ... .. ... . ... .. .. ... Bidisisisi47a14l8i8j8}8
1AC 1278886 NUT, 7/7187-2012.8120) .. ... ... ... vt 8i8]%|]s5i514)a4{8i818|10:8
* ATTFORA 3 CYL: 2 FQRASCYL.
+ QBSOLETE

8.1010 - GASKET, EXHAUST MANIEQLD

|A.8 5118208 + GASKET, 36vE3 ... ... ........ e 2 {AR ARl 1312122 2

A8 5119006 GASKET, 48VE3 . .................. e tjT Y 2
* ATTFORAICYL: 2FORA 8 CYLL

6.1020 . STUD, EXMHAUST MANIFOLD TO HEAD

AR 5112889 STUD, 7/11B°X2 3/732° L. ... it BlAR; S 1 5]S5]AR| 41888 10] 8

MARCH, 1981 PAGE 4 OF 6.1000A
COPYRIGHT 1881 GENERAL MOTORS CORPORATION




BPETRO!T DIESEL 5 3 MPC ENGINES
8.1000A EXHAUSY MANIFOLD

..................... TYPES . oot
PART 2 2 2 2 3 3
LG L NUMBER ... ... ... NAME AND DESCRIPTION ......... sj2i8l2|8|2/9]2/03]3
sis5|s{s|9]{9ialoic]l1]se
9 0
6.1001 . MANIFOLD, EXHAUST
1A 5130329  MANIFOLD, 3.6VB3 (. BANK) ... ............ 1
18 5130240  MANIFOLD, 4.8VE3 ... ... ................. 2
18 5132495  MANIFOLD, 3,6VE3 (L. BANK) ............... 1
1B 5128014  MANIFOLD, 36VB3 .. ...............c...... 1
5133850 .+ MANIFOLD, 3.6V-53 {SIDE GUTLET) .......... 1
1€ BI37027  MANIFOLD, 353 ..............ccvvinen... 1
1 5134613  MANIEOLD, 283 ... ... .. ................ 1
D 5100146  MANIFOLD,BVES ........................ 2
1B 5132495  MANIFOLD, 6V53 .. ... ... ... ... ..... 1
1€ 5125412 * MANIFOLD, 6VE3 (R BANK) .. .............. 1
1E 5109455 * MANIFOLD, 6VS3 (L. BANK} ... ............ 1
5139176  MANIFOLD, 6VB3 (R BANKY .. .............. |
5138177  MANIFOLD, 6VS3 {L. BANK} ................ 1
1A 5130330  MANIFOLD, VB3 {. BANK} ... . ...... ... 1
1€ BI35016  MANIFOLD, BVE3 . ................o.o0oo. 2
1A 133438  CRAB . ...........coiviiii, 61212 4 4
1A BY34520  CLAMP ... ... ... ... 2
137281 GASKET ... o 2
1€ 113178 PLUG, 1/8° PIPE (129850} . .. .............. t{2]z2 2 2
180016 BOLT, 5/16"-18X1/27 {12.8001) .. .......... 1
1A8 5104438  WASHER 7/16 ... ... .. . ... c0vuiinni glsj2t1]100]siglals
1AB 127885 NUT, 77167 (128920} ... ..o 4 sl4]3]1w0jiolsleisls
1AB 9174746  NUT, 7/16°20 (CONE) (12.8120) ... ... . ... 8
* NOT SERVICED, USE 51388686, AND
INCLUDE {1} 5121098 COVER, {1}
£113412 GASKET, (2} 185618 BOLTS,
{2} 103320 LOCKWASHERS AND (1)
113175 PLUG.
+ OBSOLETE.
8.1010 . GASKET, EXHAUST MANIFOLD
1AB  B116206  GASKET. 3.6V53 ... ... c0vriennnn. ., 11212]1 2121212
TAB ~ 8119008  GASKET. 4.8YE3 ... ... ... .. oo, 2|2
1€ 5116308  GASKET, 253 ... ... ... oo 1
6.1020 - STUD, EXHAUST MANIFOLD TO HEAD
1AB  BT12899  STUD, 7/18°X23/32" L o\ ovoeennnn.. ga]s8js]3{1cjiolsjslsls
TAB  B134385  STUD, 7/16"°X33/4" L. ..o, 4
6.1100 - PLATE. EXHAUST MANIFOLD COVER
1A BI21098  PLATE ...\, 1
1A 186618 BOLT, 5/16"-18X5/8" (12.800%) ............ 2
1A 103320 LOCKWASHER, 5/16” (12.8200} .. .......... 2
MARCH, 1981 PAGE & OF 6.1000A
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§3 MFC ENGINES DETROCIT DHES EL

6.1000A  EXMAUST MANIFOLD

..................... TYPES ... ... i
PART -4 2 2z 2 3 3
FH3 .. ONUMBER ............ NAME AND DESCRIPTION ......... Si12A15i121812;9]12)10]3:3
56889 |9i4|98|0]1]6
a8 9 4]
$.1110 - GASKEYT, EXHAUST MANIFOLD COVER
PLATE
1A 5113412 GASKET{TA810). ... ... e 1
MARCH, 1981 PAGE 8§ OF 6.1000A
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DETROITYT DIESEL $3 MPC ENGINES
6.1000A  EXHAUST MANIFOLD

e i e e TYPES ... e .
PART 3 3 3 4 4 4 4
LG NUMBER ... ... ... NAME AND DESCRIPTION .. ....... $|3i513i9|41014]114]l114: 86
Ooi6i6]|7 Gi4i1;1ji118|318
3 0 1 0 3 9
8.1001 - MANIFOLD, EXHAUST
1€ 5130400 # MANIFOLD {5148218)3.583 ........ erraeaa 1
1C 8128014 MANIFOLD, 6VS3 . ................... 2 1 t 1
1c 5141839 MANIFOLD, BVE3 . ., .. .. e, 2
5128748 MANIFOLD, SVS3 {L. BANK) {SD~203} ......... 1
1B 5145049 MANIFOLD, 453 ... ........... e, t
i1+ 5145048 MANIFOLD, 2.83 .. ... ... . 1
115 5145201 MANIFOLD, 8V53 ... ..... s e, 2
%$130330 MANIFOLDL 8VYE3 .. .. ... . o, t
A 5198866 MANIFOLD, 8VB3 . ... ... ... .. i, 2
tE 14821485 MANIFOLD BVBI R BANK) .. ............... 111
5123733 MAMNIFOLD, 2-83 .. ... .. . . . it t
5133850 .+ MANIFOLD, 8VE3 {SIDE OUTLET
MARMANI . ... ... ... . . ... i, 2
5101742 @ MANIFOLD, 8VS3 {L.B. 40 DEG. 5iDE
MARMAN) ................... 1
5101731 @ MANfOLDN?Vsa {R.B. 40 DEG. SiDE
MARMAN] ... ... i i i 1
5134520 CLAMP, U . e, 4
844132 @ CLAMP ASSY., {3.34" [HA. MARMAN)
B.2080) ... . ... et . 2
137281 GASKET, 7/16’ COPPER {12.9380) .......... 4
A 5133435 CRAB . ... . e, e 4
113175 PLUG, 1787 PHPE{(12.9580) ... .............. ) 41 2i211 1
£145009 PLUG, 1/8" PIPE{129350) . ....... . ... o0 : 2 2
5121182 PLUG 174" BIPE (2.4018) . ... ............ - 21212
5101488 BOLT, 7/7167-14X1 1/2" {SPEC. COATED) . ... .. 4
5101383 BOLY, 7/16"-14X3" {(SPEC. COATED) ......... 4
1€ 5104439 WASHER, 2716* ... .. ........ e 41816{8]5]3]4|681a4!38 8
A 5184380 WASHER 16716 Q0. .. ... . .............. 3
9174748 NUT, 7718"-20 (CONE} (1291200 ............ 10 8
iCc 127868 NUT, 7167200128120y . ......... i 4| 8 81513483418
+ CBSQLETE
@ EFFECTIVE WITH 6D-121835
f# NOT SERVICED, USE PART NUMBER IN
PARENTHESES.
6.1010 - SGASKET. EXHAUST MANIFOLD
1A.8 114205 GASKET, 3.8VS83 ................ e i 2 2 1121112 22
1ABD 5113008 GASKET, 4.8v83 ... ... ... .......... PN 2 %
51168308 GASKET, 283 ................... e 1 1
6.1020 - STUD, EXHAUST MANIFOLD TO HEAD
0T 5112899 STUD, 7/738°X2 3732 ... 4 1Gi 81AR} 31 8| 8i4] 8] 3
148 5175281 STUD, 7718 X280 . ..., 4
MARCH, 1981 PAGE 7 OF 8 .100CA
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§

FlG

1A
1A

1A

2 MPC ENGINES
S.1000A  EXHAUST MANIFOLD

.....................

PARY 3 3 3
.oNUMBER ............ NAME AND DESCRIPTION . ........ $:i3|85:3|9
ois|ejT|?
3 ¢
4.1100 . PLATE, EXHAUST MANIFOLD COVER
5121098 PLATE ... . it it i
184418 BOLT, 5/16°-18X5/8" {12.8001) ............ 2
103320 LOCKWASHER, /16" {12.9200) ............
8.1110 - GASKET, EXHAUSY MANIFOLD COVER
PLATE
5113412 GASKET (74810}, ... ... .. i e 1

MARCH, 1881 PAGE 8 OF 6.1000A

COPYRIGHT 1981 GENERAL MOTORS CORPORATION

DETROIT DIESEL

SO

-2k

£0 00 I

......................

E R % ]

»

A




e

DETROIT DIESEL 5 3 MFC ENGINES
8.10G0A EXHAUST MANIFOLD AND/CH CONNECTIONS

.................... TYPES ... ...
PART 4 6 5 L3
CEIG L ONUMBER L NAME AND DESCRIPTION .. ........ BiB|0|{&!1]8:4
10611228
4 0 1
6.1001 - MANIFOLD, EXHAUST
5104084 MANIFOLD, 6VE3 (L. BANK) ................. 1
5104085 MANIFOLD, SVBI[R. BANK} .. ... ... ......... 1
5106640 MANIFOLD, 3837 .. .. ... i 1
B921024 MANIFOLD, 8VB3 W BANK} ... ... ... ..., H
8921025 MANIFOLD, BYS3{R. BANK) ........... .. ... 11
1A 5130328 MANIFOLD, BVBI R BANK) ................. 1
1A 5130330 MANIFOLD, BVB3 {L. BANKY ... ... ... ...... t{1
tC 5138016 MANIFOLD, 6VB3 ... . ... ... ... .......... 1
1A 5133435 CRAL . e e 2 4
115226 BUSHING, 17 X 3/8" RED. {12.8B70} ......... 2
5142548 PLUG, 3/4"-14 PIPE{1295560y .............. &
5111798 PLUG, 1" PIPE(12.9650) ................... ]
1C 113176 PLUG, 1/8" PIPE{12.9860} ................. 2
1C 5104439 WASBHER, 7/16" STUD ... ... ... . il Bi3i5i4|4{8})8
1C 127856 NUT, 7/16"20{12.9120) . . ................. gid4l514|818
1A.8 9174746 NUT, 7/16"-20 {CONE} (12.8120) ............ 8
118536 DRAINCOCK, 378" {12.95810) ................ 2
6.1010 - GASKET, EXHAUST MANIFOLD
1A.8 5116205 GASKET, 8VB3 .. ... ... .. ... . oLt 2it % 242
1AB8.D 5118006 GASKET, 4-B3 . ... . ... . ... . ... e, 1
5107019 GASKET, 8VB3 ... ... ... ... i, 2
6.1020 - STUD, EXHAUST MANIFOLD TO HEAD
1C 5112899 STUD, 7/16714 X 2 3/32" .. ... ...t ' 4 418
€.1100 - PLATE, EXHAUSYT MANIFOLD COVER
1A 5121088 PLATE ... i it aaaaas 1
1A 186618 BOLT, 5/16"-18 X 8/8" (12,9001} ........... 2
1A 163320 LOCKWASHER, 5/16" {12.9200) ,............ 2
6.1110 - GASKET, EXHAUST MANIFOLD COVER
PLATE
1A 5113412 GASKET(74810) ...................c¢o\.n. 1
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CETROIT DIESEL

8.2000A  EXHAUST MUFFLER AND/OR

PARY

FIG L. NUMBER ... ......... NAME AND DESCRIPTION .. ... e

A
A

QOR>

POP

8.2001 . MUFFLER ASSY., EXHAUST
S111082 *» MUFFLER{HEAVY. 3 1/ WETTYPE).........

5118172 MUFFLER . ................ Mt

5119173 MUFFLER ........ ... i

5124596 MUFFLER .. ... e ea et a e

51908628 FMUFFLER 10" DIA X427 L ........ e
* ORSOLETE,

# HIGH DEGREE SILENCING.

6.2006 - SUSHING, MUFFLER PIPE
5124840 COUPLING (3 1/2"X3° RED)HTEM 2} . . ... .. ..
5182511 % MNIPPLE, 3"X4" PIPE (12.8580) ... .. e
% OBSOLETE
8.20885 - FLANGE, EXHAUST

NPN FLANGE {CUSTOMER FURNISHER) |
3222532 . FLANGE {37 {ITEM 10}

3291893 FLANGE (2 1/2"VUTEM 10} ... ... ... .......
5122517 FLANGE (RIGHT BANXY . ...................
£122818 FLANGELEFTBANK) ... ...................
148344 DRAINCOCK, 5/18" {12.86100 . ... ..........
9418984 BOLT, 3/8°-16XE" 128001} ...............
103321 LOCKWASHER, 3/8" (1292000 . . ............
103322 LOCKWASHER, 77167 (12,9200 ............
114547 NUT, 3/8*-24 (128920} ...................
1278686 NUT, 7716°-20 1289208} . .................

+ OBSOLETE

8.2098 . CONNECTYION, FLEXIBLE EXHAUST
51688927 CONNECTION, 2 172" BT X 18" L §TEM
%3

6.2108 - GASKEY, EXHAUST QUTLEY

3221863 GA%ET {3 174" DIA. OPENING) (ITEM

5108377  GASKET(TEM 27 ... .. ...l oo
5119208 GASKET (B 1180}, . ... e,
2258176 GASKETUTEM 27 . .. i

821185 - STUD. EXHAUST QUTLET

103198 STUD, 3/8"-16-24X2 1/16° (128117 . .......
5111227 STUD, 7/968°-14.20 X 1 3747 .o L L.,
3222533 S STUD, /1871420 X 2 1727 L, ... ..
+ OBSOLETE.
MARCH, 1981 PAGE
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DETROIT DIESEL 5 3 MPC ENGINES
6.2000A  EXMAUST MUFFLER AND/OR CONNECTIONS

..................... TYPES ... o
PART 1 1 2 2
CFG .. NUMBER ... ... ... ... NAME AND DESCRIPTION ... ...... gl1]oj1joizitizaitizlz]z
7]8lojol2i0lal1iolzl2ziz
8 4 7 4 1 5
6.2001 - MUFFLER ASSY. EXHAUST
A 5119172 MUFFLER ...t 3
5128448 * MUFFLER AND ASPIRATOR ASSY. .. .. ... .. .. 1
24 5129180 MUFFLER ..., ARt
24 2406178 MUFFLER ..ot o e 2 1
$198525 # MUFFLER (10" DIA. X 427 L) ... ... ..., ... ARI AR AR
* OBSOLETE,
# HIGH DEGREE SILENCING.
6.2005 - BUSHING, MUFFLER PIPE
3A 218866 BUSHING, 3"X2" RED. (129570} ITEM 1} ... .. 1
5182611 % NIPPLE, 3°X4" PiFE {12.9560) ........... ... 1
% OBSOLETE, .
6.2085 . FLANGE, EXHAUST
3A B222832 5 FLANGE (3 3OTEM 10} ... oo 1
1B 5122517 FLANGE {RIGHT BANK} . ......... .. ... ... .. 1
0 5122518 FLANGE L.EFT BANK) ... 0o 1
5127950 @FLANGEASSY. ... .. .o 1
191019 ELBOW (3" PT. XS0 DEGY .. .ovenrnn . 1
5100145 ELBOW ... i 1
18 5146165 CLAMP ASSY, (MARMAN FLANGE) (3.88"
DIAY oot ie e 2 2
18 5137619 CLAMP ASSY. (MARMAN FLANGE) {4.50"
DIAY oo 1
148344 DRAINCOCK, 5/18" (12.8510} ... .......... 2
103172 STUD, B/16"-18-24 X 1 1/8" ... ... . ... 2
9418964 SOLT, 3/8°-16X8" (12.9001} ... ........ ..., 10 5
103321 LOCKWASHER, 3/8” (12.8200).............. AR AR AR
114547 NUY, 378724 {12.8120) ... .. .0, 4
@ FOR USE WITH MECHANICAL
AUTOMATIC SHUTDOWN.
+ OBSOLETE
6.2080 - PIPE, EXHAUST
5108830 *PIPE 1" LLX31/4°0D. ... ... ... .. ... 2
5129914 *PIPE 6" L. X3 1/4"0D. ... ..., ... ... 2
5129689 BIPE, 6" L.X33/4° QD .. ........... ... 2
5108831 PIPE, 1 1/2" L. X 422" FLANGEDIA. ... ... ... 1
5108962 PIPE, B5.28" DEV. L. .. ... 1
5185039 CLAMP, 2 7/8” ... ... . e 1
8108860  CLAMP, 35/8° .. ... .. ... ... ... 1
18 5137619  CLAMP ASSY. {[MARMAN FLANGE) (4.22"
DIAY oo 2
MARCH, 1883 PAGE 2 OF  6.2000A
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DETROIT DIiESEL 5§53 MPC ENGINES
8.2000A  EXHAUST MUFFLER AND/OR CONNECTIONS

..................... TYPES .. i
) PART 1 | 2 2 2
FIG ... NUMBER ._.......... NAME AND DESCRIPTION .. ... .... d3it:i9]ti0l2i11)12i1|212|2
7i8:0:9 0:1311:i91212: 2
8 3 7 % 1 5
8.2090 . PHE, EXHAUST
{CONT'D)
* |ENGTM DETERMINED BY
INSTALLATION,
8.2081 . SUPPORT, EXHAUST PIPE
51085569 SUPPORT (BRACKET] . ... . i 2
5108455 BRAGKET (SMALL} ..o ireenereeennnnn s 1
5108456 BRACKET(LARGE! .. ...\ vvivirnenrannnnnn. 1
5179976 SPRING (7.1612) .. ... . tiiinrnnvnnnnnns, 2
120393 WASHER, 5/16" (128190} ... .. ... vne. .. 4
8.2096 . CONNECTION. FLEXIBLE EXHAUST
5128451 COI\;;IEECT;gN {MANIFOLD 10O MUFFLER}
FPEM 23 .. .. it
51284562  CONNECTION (ASPIRATOR TO MUFFLER)
BTEM 23l . i 1
5128273  NIPPLE Z /2" DIAX7°L ..o Y
5128480  CLAMP (ASPIRATORHOSE .. .....ooovn s, 2
S124113 .+ CLAMP. 2 1/47(3.1003) .. .o oer i, 2
+ OBSOLETE,
6.2106 . GASKEY, EXHAUST OUTLET
3221863 GAg;;E‘?‘ {3 1/4° DIA. OPENING) iTEM
................................. 1
o 5119208 GASKET (8.1180) . . .. ... oo, 2 1
A 510047 GASKET oot 1
8.2118 . STUD, EXHAUST CQUTLET
103197 STUD, 3/8%.16-24X1 13/16° {12.811 ... .... 4
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53 MPC ENGINES BETRO!T DIESEL
8.2000A  EXHAUST MUFFLER AND/OR CONNECTIONS

..................... TYPES ... e
FART 2 3 2 4
LAG L ONUMBER L. «+ .- NAME AND DESCRIPTION ......... 2 3ji213:121412]4 512
6121013 (4}j3]1}4 514185
5 3 5
8.2088 . FLANGE, EXHAUSYT
NPN FLANGE [CUSTOMER FURNISHED) ..... R 3 1
3a 5108361 FLANGE(3 1/72°BT) . ... .. ... . 1
3A 5108632 FLANGE (3" BT} ITEM 10} .. ... e 2
3A 5109033 FLANGE {3 1/2° PLAINHOLEY ....... e 1
3A 5108487 FLANGE{3"PT) ... ... .o, 1
3A 51001486 ELBOW ... .. e, 1913
3A 51285892 ELBOW ... i 1 1
1B 5137619 CLAMP ASSY. (MARMAN FLANGE, 4 50"
DA L i 211
454933 * BOLT, 7/18°-14X1 1/87 (12,9001 . ... ....... 4 AR
103321 LOCKWASHER, 3/87 (12.92000 ... ... ........ ARIARI AR]ARIARIARI AR
103322 LOCKWASHER, 7/18° {12.9200} ............ AR AR
114547 NUT, 3/8°-24 (1231208 ................... 4]4]81 814144
* FOR A THREE USE A QUANTITY OF "4~
AND A QUANTITY OF “8" FOR A SIX,
8.2090 - MPE, EXHAUSY
5108831 BIPE, 1 172" L. X 422" FLANGEDIA. ......... l
8.2106 - GASKET, EXHAUST OUTLET
3A 5100147 GASKET ... . e 111
3A §$145238 CASKET ... e e 2 tpiit 1
3A 5108377 GASKET ... . . . 2 1
3A 3221883 *GASKETUTEM2TH. .. ... .......0vevinnnn.n, 1 AR
* USE A QUANTITY GF 1" FOR A THREE
AND *27 FOR A SiX.
8.2118 . STUD, EXHAUST QUTLEY
103197 STUD 3/87.168.24X1 13/18" (128110 ... ..., 4
103196 STUD 3/8%.16.24X1 9796 (129117 ... ... .. 4
5109167 STUD /8%.16-24XL78° ... .. ... ..., 4
5109168 STUD 3/8"18.24X%T 1/2° . ... .. ... .. §{681{4 4
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DETROIT DIESEL 5§53 MPLC ENGINES
8.2000A  EXHMAUST MUFFLER AND/OR CONNECTIONS

..................... TYPES ... .
PART 2 3 3 3 3
PG ... NUMBER ............ NAME AND DESCRIFTION ... ... ... §:2:8 ¢1372]3;313]33
87 Cl4j2|2;i2j4]319|4
5 3 23 8 0
8.2001 . MUFFLER ASBY., EXHAUST
FOR TYPE 346 USE TYPE 338,
2A 2408178 MUFFLER (AUTOMOTIVE} . .................. 1
8.20086 . BUSHING, MUFFLER PIPE
3A 218048 BUSHING, 3°X2" RED. (1295700 (ITEM 1} ... .. 1
8.2088 - FLANGE, EXHAUST
NPN FLANGE (CUSTOMER FURNISHED} .........., 211
3A 5108487 FLANGE (3“P.T) ... o 1
e 5138588 FLANGE ... .ottt iiri it i iiin i nns 1
B 5138784 S+ FLANGE ....... ... ... ... a0, 1
3A 5100145 ELBOW ... .. et 1
3A 8130703 BLBOW . ... e e, 2 1
5138859 ELBOW ... e 1
5138781 ELBOW ... . e 1
5137819 CLAMP ASSY. (MARMAN FLANGE, 4.50"
DI e, 1
5138024 CLAMP ASSY. (MARMAN FLANGE, 4.50"
DA L i i 131t
1866819 BOLT, 3/8°.16X1T 1/8° 12,9001} . ... _....., 8 4
35418964 BOLY, 3/B*-18XB" {12.9001) . ..... [ 518
103321 LOCKWASHER, 3/78° (12,9200} .. ............ AR AR ARIAR| AR AR} AR
114647 NUT, 3/8°-24 (12.81200 . ..., ... .. ....... 814 414
+ CGBSOLETE
£.2090 - PIPE, EXHALSY
5148831 PIPE 1 1/27 L X 422" FLANGEDIA. . ........ 1
5108962 PIPE, B5.28" DEV. L. . ....... ... ... ... ..., 1
§.2093 . CAP, EXHAUST PIPE
3A 5186786 CAP RAIN 3 172" PIPEATEM 21} ... ..., 1 1
8.2706 - GASKET, EXHAUST QUTLET
3A 5106147 GASKET ... ... . 1
3A 5146238 GASKET ... ... e 1
3A 5108377 GASKETHTEM 27y ... ... ... v, 2 2 1 1
3A 3291894 GASKET ... ... . . 1
10 5119208 GASKET{. 1180} . ... ... ... e tit
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§3 MPC ENGINES DETROIT DIESEHL
8.2000A  EXHAUST MUFFLER AND/OR CONNECTIONS

..................... TYPES . .
PART - 4 2 3 3 3 3
LFG L NUMBER L L. L NAME AND DESCRIPTION ......... 5218 ¢]3|2|3j3;3j3}1=3
8171310 2|2|2|#413:i94
5 3 1 : | B ¢
4.2115 - STUD, EXHAUST OUTLET
5120494 STUD, 3/8°-18.24 X 1 /16" (520200 . ....... 4
103198 STUD, 3/87.16.24 X 1 8/16" {12,911 ...... 4
5109167 STUD, 3/8°-18-24 X 178" .............. e
103198 STUR, 3/8"-18-24 X 2 116" {12911 ...... 4
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8 3 MPC ENGINES BETROIYT DIESEL
6.2000A EXHAUST MUFFLER AND/OR CONNECTIONS

..................... TYPES ..o
PART 3 3 3 4 a 4
CFIG .. NUMBER ... ... NAME AND DESCRIPTION ......... salals|3|olalolalr]|al1]a
slslojelelolsfolti1]|a]
1 9 2 7
6.2001 - MUFELER ASSY. EXHAUST
2A 5119173 MUFFLER . . . .. e e e e e 2
6.2085 . FLANGE, EXHAUST
NPN FLANGE (CUSTOMER FURNISHED) ........ ... 1
3A 5108632  FLANGE (3°P.T) (ITEM 10} . oo vr oo 2
5103444  ADAPTOR (6.2120) .. vovronnn 0 ¥ 2
107177 ADAPTOR (6.2120) oo 1
34 B130703  ELBOW ..o orvr o 2
S103EB1  ELBOW ... ooooooon 1
5146165  CLAMP ASSY. (MARMAN FLANGE) (3.88"
DAY e e ey 4
5137620  CLAMP ASSY. (MARMAN FLANGE) (3.82"
L A 2
5103434  CLAMP (V BAND) . oo 1 1212
5107180  CLAMP {V BAND) . ..... ... 1
81402168  ELBOW ... ...... ..o 2
186619 BOLY, 3/87-16X1 1787 (12.800%) .. oo ... ... 8
106288 BOLT, 3/8°-24X2 1/4" (12.8001) ... ... . ... 8
103321 LOCKWASHER, 3/8” (12,9200} . . oo oo arl  larlan 4
114547 NUT, 3/8%24 (12.9120) .. ovrin 0 AR 4
6.2090 - PIPE, EXHAUST
S120814  PIPE 6" L X3 1/4° 0D «oronne o, 2
6.2091 . SUPPORT, EXHAUST PIPE
5143184  BRACKET, MUFFLER SUPPORT ... ........... 1
5143185  BRACE, MUFFLER SUPPORT . ... ... 1
B108560  CLAMP ASSY. .............. ... o 2
122408 BOLT, 1/2-13X1" (12.8001) ... .ooorr il 2
103341 WASHER, 3/8" {12.9180} ... ... ... . 00 3
103343 WASHER, 1727 (12,9180} .. ... ... 2
103323 LOCKWASHER, 1/2" {12.0200} . . ... .. . ... 2
123283 NUT, 172713 (12,9120} ... ... .. 0 2
6.2083 - CAP, EXHAUST PIPE
3A 5140349  CAP, RAIN (2 1/2° PIPE} (TEM 21} ... ... ... .. 1
34 5185786  CAP. RAIN (3 1/2" PIPE) (TEM 21} ... ... 2
6.2105 . GASKET, EXHAUST QUTLET
34 5108377  GASKETHTEM 27) ..o\ 1 alal 1
6.2115 . STUD, EXHAUST OUTLET
5108158  STUD, 3/8™168:24 X 2 1/2" oo o\ oooo . 4 4
5123667  STUD, 3/8-16 X 1 7/8" ... ... .. 0 8
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